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Summary of Test Result

Report Result
Clause Ref Std. Clause Test ltems (PASS/FAIL) Remark
3.1 15.407(a)(10) 26dB Emission Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a)(4) Fundamental Maximum EIRP Pass -
3.3 15.407(a)(4) Fundamental Power Spectral Density Pass -
3.4 15.407(b)(6) In-Band Emissions (Channel Mask) Pass -
. . Standard
- 15.407(d)(6) Contention Based Protocol Not Required Access Points
0.05 dB
3.5 15.407(b) Unwanted Emissions Pass under the limit at
7713.00 MHz
20.44 dB
3.6 15.207 AC Conducted Emission Pass under the limit at
0.70 MHz
15.203 .
3.7 15.407(a) Antenna Requirement Pass -

Note: Not required means after assessing, test items are not necessary to carry out.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who shall
bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
5 GHz / 6GHz Access Point

Antenna Type
5 GHz / 6GHz Access Point: Array Antenna

Antenna information

5925 MHz ~ 6425 MHz Peak Gain (dBi) | 16.9
6525 MHz ~ 6875 MHz Peak Gain (dBi) | 17.3
Remark:

1. The device is driving cross-polarized antenna, which has 8 horizontal polarization antenna and 8

vertical polarization antenna

2. Minimum number of spatial stream (Nss) is 8

3. The EUT is a fixed point-to-point device operating in UNII-5.
Directional Gain (8H/8V) = 16.9dBi + 10log(Ntx = 8 / Nss = 8) = 16.9dBi
The EUT is a fixed point-to-point device operating in UNII-7.
Directional Gain (8H/8V) = 17.3dBi + 10log(Ntx = 8 / Nss = 8) = 17.3dBi

4. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Sporton Site No.

THO1-CA, CO01-CA, 03CH02-CA
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

Test Site Location

Test Site No.
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report

TEL : 408 9043300 Page Number 16 of 35
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Issue Date : Oct. 04, 2023
Report Version 101



swanranas. FCC RADIO TEST REPORT Report No. : FR230625004B

2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). The EUT will be installed in one
orientation. For radiated measurement, the EUT was placed with same orientation as described in

user manual.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\;qu)
3 5965
7 5985
11 6005
15 6025
19 6045
23 6065
27 6085
31 6105
35 6125
39 6145
5925-6425 MHz 43 6165
(U-NII-5) 47 6185
40MHz 51 6205
55 6225
59 6245
63 6265
67 6285
71 6305
75 6325
79 6345
83 6365
87 6385
91 6405
3+11 5965 + 6005
592?0?:|2|‘f’5';"“z 43+51 6165 + 6205
40+40MHz 83 +91 6365 + 6405
3+91 5965 + 6405
TEL : 408 9043300 Page Number 17 of 35
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Frequency Band Channel Freg.
(MHz)
119 6545
123 6565
127 6585
131 6605
135 6625
139 6645
143 6665
147 6685
6522;(_53?57';/”42 151 6705
40MHz 155 6725
159 6745
163 6765
167 6785
171 6805
173 6815
175 6825
179 6845
181 6855
119 + 127 6545 + 6585
652?0‘?3?'5_57';’”"2 147 + 155 6685 + 6725
40+40MHz 173 +181 6815 + 6855
119 + 181 6545 + 6855
2.2 Test Mode
Test Cases
AC
Mode 1 : 6GHz Tx + LAN Link (MGMT) + LAN (Load) (Data 3) + Optical fiber (Load)
Conducted
+ USB (Load) + GPS RX + Adapter
Emission
TEL : 408 9043300 Page Number : 8 of 35
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SPORTON LAB.

<Single Carrier>

UNII-5 (5925-6425 MHz)
Channel BW 40MHz
5965MHz
6165MHz
6405MHz

UNII-7 (6525-6875 MHz)
Channel BW 40MHz
6545MHz
6685MHz
6855MHz

<Multi Carrier (Contiguous)>

UNII-5 (5925-6425 MHz)
Channel BW 40MHz + 40MHz

5965MHz + 6005MHz
6165MHz + 6205MHz
6365MHz + 6405MHz

UNII-7 (6525-6875 MHz)
Channel BW 40MHz + 40MHz

6545MHz + 6585MHz
6685MHz + 6725MHz
6815MHz + 6855MHz

<Multi Carrier (Non-Contiguous)>

UNII-5 (5925-6425 MHz)
Channel BW 40MHz + 40MHz

5965MHz + 6405MHz

UNII-7 (6525-6875 MHz)
Channel BW 40MHz + 40MHz

6545MHz + 6855MHz

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

Page Number 19 of 35
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name Model Name FCC ID Data Cable Power Cord
AC I/P:
Unshielded, 1.2 m

1. |Notebook Lenovo 20FN002VUS N/A N/A DC O/P:
Shielded, 1.8 m
AC I/P:
Unshielded, 1.2 m

2. |Notebook Lenovo TP00050C N/A N/A DC O/P:
Shielded, 1.8 m

3. |USB Flash drive SanDisk N/A N/A N/A N/A

4. |Adapter MEAN WELL HEP-480-54A |NA NA Unshielded, 1.8 m

5. |GNSS Simulator Spectracom GSG-5 NA NA N/A

6. |[Shielding Cable NA NA NA Shielded, 3.0 m |N/A

2.5 EUT Operation Test Setup

The RF test items, utility “Putty release 0.62” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

TEL : 408 9043300 Page Number : 10 of 35
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2(dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement

3.1.1Limit of 26dB & 99% Occupied Bandwidth

<FCC 14-30 CFR 15.407>
(a)(10) The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz
band is 320 megahertz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

o oA~ WD

3.1.4Test Setup

(ol ] O
Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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<Single Carrier>
<40MHz>

o, q A q
99% Occupied Bandwidth 26dB Bandwidth
Spectrum |7 Spectrum |7
Ref Level 30,00 dEm Offset 22.40 dB » RBW 1 MHz Ref Level 30,00 dEm Offset 22.40 dB » RBW 300 kHz
o att 2008 SWT Lms @ VBW 3 MHz__ Mode Sweep o att 2008 SWT 2ms @ VAW 1MHz  Mode Sweep
(@152 Max (017K Max
Mi[1] 1.16 dbm| Mi[1] 31.92 dBm
. 5.9801800 GHz| 5.9458750 GHz|
20 Oce Bw 97.462537463 MHz 20 di p2[1] 1.71 dB|
38.2950 MHz|
10 d
M1 10 di
0 e \Fhsae e
[ J \
. ! | 0B
o f I D1 -3.420 der X } -
| s aghih] Wl \ f"bwv-l.“\/"‘""r-ﬁ‘ (WL
-20 -10 f
30 ¢y | \
o A b i e rtinat? SPYWRTOI NPT IR PR 20 d 1
A |
—prdBmE====D2 29 420 domigs :
I
ok bt | N ") »
i
-£0 di
CF 5.965 GHz 1001 pts Span 100.0 MHz S0
Marker
Type | Ret | Trc | X-value | v-value | Function | Function Result | 60 d
M1 1 5.98018 GHz 1.16 d&ém
T1 1 5.9463187 GHz -3.26 dém Occ Bw 37.462537463 MHz
T2 1 5.9837612 GHz -2.28 dam CF 5.065 GHz 2001 pts Span 90.0 MHzZ
il 0D e il |
JU J [T ) JU | measuring.. WEARANALS W y
moan iesnsis .

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<Multi Carrier (Contiguous)>
<40MHz + 40MHz>

99% Occupied Bandwidth

26dB Bandwidth

Spectrum {“%’ Spectrum {“%’
Ref Level 30.00 d&m Offset 22.40 dB & RBW 1 MKz Ref Level 30.00 d&m Offset 22.40 dB & RBW 1 MKz
o att 2008 SWT 1ms @ VBW 3 MHz _ Mode Swesp o att 2008 SWT 1ms @ VBW 3 MHz _ Mode Swesp
|@15a Max 1@ 1Pk View
™11l 1.42 dBm)| M1[1] 29.21 dBm|
B 6.000940 GHz 5.945000 GHz
20 Occ Bw 76.963036963 MHz| 20 d p2[1] 1.62 dp|
80.160 MHz|
10 di
. » 10 di
1] ~ ~ P N
& Y i e f,,,_.,.\_.,ﬁJ “\ X ST 4 e
dl ! ——{01 -1.410 dBr = = 7
10 i f ! S N Ry {_,,\ e PR
| [ | v
20 |‘ ! l\ 10 [’ v L
-30 d | |/ |
' L] R s -20 d i T
-40 D2 274104 23
-30 d 'I T 1
=0 el pulastr B AT i W [IPRYOR PRI S
50 di 40
CF 5.985 GHz 1001 pts Span 120.0 MHz =0
Morker
Type | Ref | Tre X-value |___v¥-value | Function | Function Result | -50d
M1 1 6.00094 GHz -1.42 dém
T1 1 5.946638 GHZ -5.67 dam Occ Bw 76.963036963 MHz
T2 1 6.023601 GHz -3.27 dém CF 5.985 GHz 1001 pts Span 160.0 MHz
e SRR — SLLUEE
il ] D e il 1 Measuring.. WAMRAARAD WS

4

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<Multi Carrier (Non-Contiguous)>
<40MHz + 40MHz>

99% Occupied Bandwidth

26dB Bandwidth

Spectrum {“%’ Spectrum {“%’
Ref Level 30,00 dEm Offset 22.40 dB » RBW 1 MHz Ref Level 30,00 dEm Offset 22.40 dB » RBW 300 kHz
o Att 20ds__ SWT 1ms @ VBW 3 MHz _ Mode Sweep o _Att 20ds  SWT 2ms @ VBW 1MHz  Mode Sweep
(@152 Max [@ 17k Max
M1[1] 1.78 dam)| M1[1] 33.24 dBm)|
. 5.9801800 GHz| 5.9458850 GHz|
20 Oce Bw 97.562437562 MHz| 20d p2[1] 2.03 dB
38.3300 MHZ|
10 d
ML 10
o X
B A eV
/
. | | 0de
10 T
| 1 6.4 B
20 10 A sionorBagruge LA paps gy ot s,
7 T I, T
-30 di | ‘
Frpet i TRV PRSI PP T VNI IR ATIEY NP -20 di
Y {
<20 d —
. D2 -32.410 dT'rrT i
" et bt A
0 ]
CF 5.965 GHz 1001 pts Span 100.0 MHz S0
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 50 d
M1 1 5.98018 GHz -1.78 dém
T1 1 5.9462188 GHz -6.92 dém Occ Bw 37.562437562 MHz
T2 1 5.9837812 GHz -5.27 dém CF 5.965 GHz 2001 pts Span 90.0 MHz
JU ) SRHRAEED e I

L

T Measuring..
J

[ [TTTTTT ] = 4

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Fundamental Maximum EIRP Measurement

3.2.1Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>
(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in

any 1-megahertz band. In addition, the maximum e.i.r.p. over the frequency band of operation must
not exceed 36 dBm.

For outdoor devices, the maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNIl Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

B ]

Attenuator
Power Meter i EUT
3.2.5Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
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3.3 Fundamental Power Spectral Density Measurement

3.3.1Limit of Fundamental Power Spectral Density
<FCC 14-30 CFR 15.407>

(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in
any 1-megahertz band.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

- Detector = RMS
- Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL : 408 9043300 Page Number 1 16 of 35
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3.3.4Test Setup

ole

Spectrum Analyzer

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

<Single Carrier>
<40MHz>

EUT

Maximum Power Density Plot (dBm/MHz)

Spectrum

=]

SGL Count 100/100

Ref Level 30.00 dBm Offset 23.05 dB & RBW 1 MHz
Att 20 dB @ SWT 20 ms & YBW 3 MHz

Mode Sweep

@ 1Rm AvgPwr

20 dBm

M1[1]

-6.51 dBm
6.5450000 GHz

10 dBm

0 dBm

e U

-10 dem ‘|F(

-20 dem l

-30 dem

-40 dBm
]

-50 dBm

-60 dBm

CF 6.545 GHz

1001 pts

Span 100.0 MHz

)i
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<Multi Carrier (Contiguous)>
<40MHz + 40MHz>

Maximum Power Density Plot (dBm/MHz)

Spectrum :%1 I

Ref Level 30.00 dBm Offset 22.63 dB @ RBW 1 MHz

Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

M1[1] -7.08 dBm

6.364980 GHz
20 dBm

10 dBm

0 dBm

M1

-10 dem - - H

el e Bt e T
e
| N\

20 dam (f

| —+—
| ——

-30 dem

|
-40 dBm Jf ‘

. !

-50 dBm

-60 dBm

CF 6.385 GHz 1001 pts Span 120.0 MHz
il ] CERRNEEND o

Date: 28.JUN.2023 15:08:29
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<Multi Carrier (Non-Contiguous)>

<40MHz + 40MHz>

Maximum Power Density Plot (dBm/MHz)
6545 MHz + 6855 MHz
Spectrum [=]|(specrum #) =
Ref Level 30.00 d8m Offset 23.05dB & RBW 1 MHz Ref Level 30.00 d8m Offset 22.80 db & RBW 1 MHz
SGL Count 100,100 SGL Count 100,100
Mi[1] 7 dBm| M1[1] 10.86 dBm]|
20 dBm: 20 dBm:
10 dérm 10 dérm
o o
10 dBe — — 10 dBe —
-20 dBm- 1 E‘ -20 dBm- J |
] | | |
! I |
0 di [ 30 des
-40 dBs T -40 dB T
0 db 0 db
60 dB: 60 dB:
CF 6.545 GHz 1001 pts Span 100.0 MHz CF 6.855 GHz 1001 pts Span 100.0 MHz
(LU L] L i (LU L]
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3.4 In-Band Emissions (Channel Mask)

3.4.1Limit of Unwanted Emissions

<FCC 14-30 CFR 15.407>

(a)(6) For transmitters operating within the 5.925-7.125 GHz bands: Power spectral density must
be suppressed by 20 dB at 1 MHz outside of channel edge, by 28 dB at one channel bandwidth
from the channel center, and by 40 dB at one- and one-half times the channel bandwidth away
from channel center. At frequencies between one megahertz outside an unlicensed device's
channel edge and one channel bandwidth from the center of the channel, the limits must be
linearly interpolated between 20 dB and 28 dB suppression, and at frequencies between one
and one- and one-half times an unlicensed device's channel bandwidth, the limits must be
linearly interpolated between 28 dB and 40 dB suppression. Emissions removed from the
channel center by more than one- and one-half times the channel bandwidth must be
suppressed by at least 40 dB.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.4.3Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO1.

Section J) In-Band Emissions.

1. Take nominal bandwidth as reference channel bandwidth provided that 26 dB emission
bandwidth is always larger than nominal bandwidth

2. Measure the power spectral density (which will be used for emissions mask reference) using the
following procedure:

a) Set the span to encompass the entire 26 dB EBW of the signal.

b) Set RBW = same RBW used for 26 dB EBW measurement.

c) Set VBW = 3 X RBW

d) Number of points in sweep = [2 X span / RBW].

e) Sweep time = auto.

f) Detector = RMS (i.e., power averaging)

g) Trace average at least 100 traces in power averaging (rms) mode.

h) Use the peak search function on the instrument to find the peak of the spectrum.

3. Using the measuring equipment limit line function, develop the emissions mask based on the
following requirements. The emissions power spectral density must be reduced below the peak
power spectral density (in dB) as follows:

a. Suppressed by 20 dB at 1 MHz outside of the channel edge.

b. Suppressed by 28 dB at one channel bandwidth from the channel center.

c. Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel
center.

4.  Adjust the span to encompass the entire mask as necessary.

5.  Clear trace.

6. Trace average at least 100 traces in power averaging (rms) mode.

7.  Adjust the reference level as necessary so that the crest of the channel touches the top of the
emission mask.

3.4.4Test Setup
— |oc [} O
Spectrum Analyzer EUT
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3.4.5Test Result

<Single Carrier>
<40MHz>
Plot on Channel 5965 MHz

Plot on Channel 6165 MHz

Spectrum # 2| (spectrum # o
Ref Level 11.40 dem  Offset 22.40 d& Mode Sweep Ref Level 11.30 dem  Offset 22.30 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
| O [[e1rm Avapwr
Tr_r‘tlﬁum Fec) PARS Tr_%ﬁum Fech PARS
0 def=20! 0 defe20!
-10d -10
Il I |
-20 dB I U -20 dB
-30d { .I‘ - 30d & .
-40 di == l = = -40 di
-50d o 1 e 50 dBm—
60 dBm B0 aE
70 d 70 d
80 d -80 d
CF 5.965 GHz 1001 pts Span 160.0 MHz CF 6.165 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None | |spectrum Emission Mask Standard: None
Peak Power -12.72 dBm RBW 300.000 kHz Peak Power -7.64 dBm RBW 300.000 kHz
i o I o
|_Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit | | _Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit ||
| -80.000 MHz -57.443 MHz | 300.000 kHz 5.90204 GHz -57.18 dBm 44,47 db -4.47db | | -80.000 MHz -57.443 MHz | 300.000 kHz 6.09276 GHz -58.11 dBm -50.47 dB -10.47 0B |
-57.443 MHz -38.205 MHz | 300.000 kHz 5.90764 GHz | -57.22 dBm -44.50 dB -4.56 dB -57.443 MHz -38.205 MHz | 300.000 kHz 6.10764 GHz | -58.60 dBm -50.96 dB -11.01de
-38.295 MHz -20.148 MHz | 300.000 kHz | 5.92679 GHz | -57.01.dBm | -44.29 dB -16.33 dB -38.295 MHz -20.148 MHz | 300,000 kHz | 6.12679 GHz | -58.04 dém -50.40 dB -22.43dB
-20.148 MHz -19,148 MHz | 300.000 kHz 5.94494 GHz -56.69 dBm 43,97 d -25.64 dB -20.148 MHz -19.148 MHz | 300.000 kHz 6.14494 GHz -57.48 dBm -49.84 d -31.51d8
19.148 MHz 20.148 MHz | 300.000 kHz 5.98506 GHz -56.75 dBm 44,04 dB -25.70 dB 19,148 MHz 20.148 MHz | 300.000 kHz 6.18506 GHz -57.33 dBm -49.69 dB -31.35d8
20.148 MHz 38.295 MHz | 300.000 kHz 6.00321 GHz -57.47 dBm -44.75 dB -16.79 dB 20.148 MHz 38.295 MHz | 300.000 kHz 6.20305 GHz -58.04 dBm -50.39 dB -22.50 dB
| 38.205MHz 57.443 MHz | 300.000 kHz 602236 GHz -58.55 dBm -45.83 db -5.88dp | | 38.2905MHz 57.443 MHz | 300.000 kHz 6.22236 GHz -58.50 dém -50.86 dB -10.91 de
57.443 MH2 80.000 MHz | 300.000 kHz 6.02828 GHz -58.41 dBm -45.62 dB 56908 | 57.443 MH2 80.000 MHz | 300.000 kHz 5.22428 GHz -58.42 dBm -50.78 dB -10.78 dB |
Dats 1 Dats: 31 1
pectrum # pectrum # oo
Ref Level 11.63 dem  Offset 22.63 dg Mode Sweep Ref Level 12.05 dem  Offset 23.05 dg Mode Sweep
SGL Count 100/100 SGL Count 100/100
[e1Rm AvgPwr [@1Rm AvgPwr
Tt §heck PARS TimiTgeck TARS
0 dgfi=20 0 daﬁf—'{m
10 G . - -10 T |
] | ]
- 1 | 20 ;F
[ I ",
-30 — — -30d =
et | ~
-40 — ~ -40 —
— ! = =
56-dBr i -50
BT 60°dB
70 70 d
-80 80 d
CF 6.405 GHz 1001 pts Span 160.0 MHz CF 6.545 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None ]
Peak Power -9.96 dBm RBW 300.000 kHz Peak Power -6.54 dBm RBW 300.000 kHz
i e
_Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | |_Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit ||
| -80.000 MHz -57.443 MHz | 300.000 kHz 6.34732 GHz -58.25 dbm 48,29 dB | -80.000 MHz -57.510 MHz | 300.000 kHz 6.48034 GHz -57.78 dBm 51.24.dB -11.24dB |
| -57.443MHz -38.205 MHz | 300.000 kHz 6.34764 GHz | -58.38 dBm -48.42 d -57.510 MHz -38.340 MHz | 300.000 kHz 6.48757 GHz -57.93 dBm 5139 d8 -11.44d8 |
-38.295 MHz -20.148 MHz | 300.000 kHz | 6.36679 GHz | -57.76 dBm -47.80 dB -38.340 MHz -20.170 MHz | 300.000 kHz | 6.50674 GHz | -57.66 dBm | -51.12dB -23.16dB |
-20.148 MHz -19.148 MHz | 300.000 kHz 6.38494 GHz -57.27 dém -47.31dB -20.170 MHz -19.170 MHz | 300.000 kHz 652491 GHz -57.24 dBm -50.70 dB -32.37.08 ||
19.148 MHz 20.148 MHz | 300.000 kHz 6.42506 GHz | -57.03 dBm 47,07 d 19.170 MHz 20.170 MHz | 300.000 kHz 656509 GHz -56.99 dBm -50.45 dB -32.11dB |
20.148 MHz 38.295 MHz | 300.000 kHz 644321 GHz -57.32 dBm -47.35 dB 20.170 MHz 38.340 MHz | 300.000 kHz 658310 GHz -57.66 dBm 51.12dB 23.23dB |
| 38.205MHz 57.443 MHz | 300.000 kHz 6.46236 GHz -57.80 dém -47.83dB 38.340 MHz 57.510 MHz | 300.000 kHz 660243 GHz -58.00 dBm 51.46 d -11.51d8 ||
57.443 MH2 80.000 MHz | 300.000 kHz 5.46540 GHz -57.79 dBm 47,83 dB 57.510 MH2 80.000 MHz | 300.000 kHz 661705 GHz -57.81 dBm -51.26 dB -11.26d8 |
Date: 31 11:11:57 Dats 0:56:2
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Plot on Channel 6685 MHz Plot on Channel 6855 MHz

Spectrum | | spectrum # 2
Ref Level 11.76 deém  Offset 22.76 dg& Mode Auto Sweep Ref Level 11.89 dem Offset 22.89 d8 Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@1°m AvgPwr (@ 1rm Avgrwr
T e TARS [ Cimit gheck VARS
0 gefy=2o0 0 defis20!
-10 dB T — T -10d
" R 1,—v~~—--—~—' ————t
20 dB .r I }‘, 20 + i b\“
30 dB — Ji ‘{L — 30 ' \‘
-40 dBm e i | e 40 d e | e~
50 =2 VA_..J Lw‘_, - -sod = [ ’: = =
60 dBi 60 di
-70 dB -70d
-50 dB: -80 dei
CF 6.6B5 GHz. 1001 pts Span 160.0 MHz | [ CF 6.855 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Powier -9.59 dBm RBW 300.000 kHz Peak Power -12.59 dBm RBW 300.000 kHz
Range low | RangeUp | RBW | _Frequency | PowerAbs | PowerRel |  Alimit Range low | RangeUp | RBW | _Frequency | PowerAbs | PowerRel | AL
-B0.000 MHz | -57.645 MHz 300,000 kHz 662695 GHz -57.52 dBm ~47.92 db -7.5248 -80.000 MHz | -57.443 MHz | 300.000 kHz 6.79060 GHz -57.22 dbm ~44.63 db ~4.63 0B
-57 645 MHz -38.430 MHz 200.000 kHz 662744 GHz -57.72 dém -48.12 d8 -8.18dp -57.443 MHz -38.295 MHz 300,000 kHz 6.79764 GHz -57.25 dém -44.65 d& -4.70 d8
-38.430 MHz | -20.215 MHz | 300.000 kHz 5.64665 GHz -56.54 dBm -47.34 db -19.38 dB -38.295MHz | -20.148 MHz | 300.000 kHz 6.81679 GHz -57.08 dBm -44.49 d -16.52 db
-20215MHz | -19.215 MHz | 300.000 kHz 5.66487 GHz -56.48 dBm -46.88 dB -28.55 db -20.148 MHz | -19.148 MHz | 300.000 kHz 6.83494 GHz -56.83 dBm -44.23dB -25.90 d
19.215 MHz 20.215 MH2 300.000 kHz 6.70513 GHz -56.29 dém -46.69 d8 -28.36 dB. 19,148 MHz 20.148 MHz 300,000 kHz 6.87506 GHz | -56.90 dBm -44.30 d8 -25.97 dB
20,215 MHz 38.430 MHz | 300.000 kHz 6.72287 GHz -56.62 dBm 47.22 dB -19.47 dB 20.148 MHz 38.295 MHz | 300.000 kHz 6.89305 GHz | -57.22 dBm -44.63 db -16.74 db
38,430 MHz 57645 MHz | 300.000 kHz £.74240 GHz -57.41 dBm -47.82 dB -7.97 d8 38,205 MHz 57.443 MHz | 300.000 kHz £.91236 GHz -57.53 dBm -44.94 dB -4.99 dB
57 645 MHz £0.000 MHz 300.000 kHz 6.74498 GHz -57.35 dBm -47.75 dB -7.75 dB 57,443 MH2 80.000 MHz 300.000 kHz 6.93012 GHz -57.38 dBm -44.78 d8 -4.78 dB
-7 ) ~r — T —
L L L JL J

10:43:14 D
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<Multi Carrier (Contiguous)>
<40MHz + 40MHz>
Plot on Channel 5965 MHz + 6005 MHz Plot on Channel 6165 MHz + 6205 MHz

Spectrum Eg. Spectrum Eg.
RefLevel 11,40 dem  Offset 22.40 d& Mode Auto Sweep Ref Level 11,30 deém  Offset 22.30 dg& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvgPwr (@1Rm AvgPwr
I Rec) PARS I Rec) PARS
0 dpfi=2LL 0 defi=2Ll
-10 dBir ~ e -10 dB e —r—
T i I TS il
20 dB : - -20 dBm ﬁ‘ %1
-30 dB — ‘i — -30 dBm — i ‘ —
-0 dB = f == 40 dBir e f i S
N - B - - j ~
G0 UB - e — = dim =
70 dBir 70 dB
-80 B -B0 db
CF 5.985 GHz 1001 pts Span 320.0 MHz CF 6.1B5 GHz. 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.32 dBm RBW 1.000 MHz Peak Powier -9.11 dBm RBW 1.000 MHz
Range low | RangeUp | REBW | Frequency | PowerAbs | PowerRel | Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit |
-160.000 MHz |__-120.000 MHz 1.000 MHz 5.84852 GHz -58,25 dBm ~47.93 B -160.000 MHz |__-120.000 MHz 1.000 MHz £.05940 GHz ~59,45 dBm -50.34 B
-120.000 MHz -80.000 MHz 1.000 MHz 5.86516 GHz -58,56 dém -48.23dB -120.000 MHz -80.000 MHz 1.000 MHz 6.06548 GHz -59,65 dém -50.54 d&
-B0.000 MHz | -41.000 MHz 1.000 MHz 5.30548 GHz -57.50 dBm -47.17 db -B0.000 MHz | -41.000 MHz 1.000 MHz 6.10548 GHz -56,50 dBm -49,60 db
-41,000 MHz | -40.000 MHz 1.000 MHz 594417 GHz -56.21 dBm -45.99 db -41,000 MHz | -40.000 MHz 1.000 MHz 5.14483 GHz -43,15 dbm -34.04 dB
40,000 MH2 41.000 MH2 1.000 MH2z 6.02583 GHz -56.11 dém -45.73 d8 40,000 MH2 41.000 MH2 1.000 MH2Z 6.22583 GHz -57.03 dém -47.93 d8
41,000 MHz §0.000 MHz 1.000 MHz 6.06484 GHz -57.99 dBm 47,67 dB 41,000 MHz §0.000 MHz 1.000 MHz 6.26484 GHz -56,59 dBm 49,43 dB
80000 MHz | 120.000 MHz 1.000 MHz 6.10484 GHz -59,01 dBm -48.69 dBb 80000 MHz | 120.000 MHz 1.000 MHz 6.30484 GHz -59.27 dBm -50.16 dB
120,000 MHz 160.000 MHz 1.000 MHz 6.11668 GHz -58,75 dBm -48.43 dB 120,000 MHz 160.000 MHz 1.000 MHz 6.30516 GHz -59,11 dém 50,00 dB
it it
( e ] ( It J

Plot on Channel 6365 MHz + 6405 MHz Plot on Channel 6545 MHz + 6585 MHz

Spectrum n%] Spectrum Eg.
RefLevel 11,63 dém  Offset 22.63 dB Mode Auto Sweep Ref Level 12,05 d8m  Offset 23.05 da Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
(@1°m AvgPwr [[@1Rm AvgPwr
Tt ghec) TARS Timic ek
0 defr=200) 0 defn=2l
-10 dBir -10 dB
‘ ,k___-\ -n,—.,»,ﬂ r-—w—-\;m. e i MW‘
-20 dBi i \! -20d f !‘
-30 dB — 'i |- — 30d "‘i L
40 dbrm == r \ e -40 dei —— ‘ ———
=SOOBT — A_J L,“ - ~50.dl — ,_,_,,,_J L e
50 60 e
-70 dBm -70 dBi
-80 dBm 80d
CF 6.385 GHz 1001 pts Span 320.0 MHz CF 6.565 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Povier -8.81dBm RBW 1.000 MHz Peak Powier -11.25 dBm RBW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALlimit | Range Low | RangeUp | REBW | _Frequency | PowerAbs | PowerRel |  Alimit
-160.000 MHz |__-120.000 MHz 1.000 MHz £.25460 GHz 58,47 dbm -49,66 dB -9.66 b -160,000 MHz |__-120.000 MHz 1.000 MHz 6.43236 GHz -568.74 dBm ~47,49 dB -7.49.08
-120.000 MHz -90.000 MHz 1.000 MHz 5.26548 GHz -58.67 dBm 49,86 dB -10.00d8 -120.000 MHz -50.000 MHz 1.000 MHz 5.44516 GHz -59,08 dBm 47,83 dB -7.88 db
-80.000 MHz ~41.000 MHz 1.000 MHz 5.30543 GHz -58.33 dbm -49,52 db -21.62 dB -50.000 MHz -4+1.000 MHz 1.000 MHz 5.46516 GHz 58,37 dbm 47,12 db -18.15
~41,000 MHz -40.000 MHz 1.000 MHz 6.34483 GHz -42.39 dBm -33,57 di -30.24 dB -41,000 MHz -40.000 MHz 1.000 MHz 6.52483 GHz -42,27 dém -32.03 dB -28.60 dB
40,000 MH2 41.000 MH2 1.000 MH2Z 6.42583 GH2z -57.52 dém -48.71 d8 -32.04d8 40,000 MH2 41.000 MH2 1.000 MH2z 6.60517 GHz -44.19 dém -32.95d8 -29.61 dB
41,000 MHz 80.000 MHz 1,000 MHz 6.46984 GHz 59,17 dém -50.36 dB -22.33 8 41,000 MHz 80.000 MHz 1.000 MHz 6.64484 GHz -58.63 dBm -47.58 dB -19.61 0B
80,000 MHz | 120.000 MHz 1.000 MHz 550484 GHz 50,45 dBm -50.,64 d -10.68 dB 80,000 MHz | 120,000 MHz 1.000 MHz 5.68484 GHz -59,47 dém 48,23 d -8.27 b
120.000 MHz | 160.000 MHz 1.000 MHz 550964 GHz -59.43 dBm -50.62 dB -10.62 dB 120000 MHz | 160.000 MHz 1.000 MHz 5.70244 GHz -59,30 dBm -28.05 dB -5.05 db
)i
( J ( e ]
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Plot on Channel 6685 MHz + 6725 MHz

Plot on Channel 6815 MHz + 6855 MHz

Spectrum | | spectrum &
Ref Level 11.76 deém  Offset 22.76 dg& Mode Auto Sweep Ref Level 11,80 dem  Offset 22.89 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1°m AvgPwr @ 1Rm AvgPwr
T e TARS T e TARS
0 defr=200) 0 defn=2l
-10 dbi -10 dB v
I / W [
-20 dBi f -20 dB { ”
30 dB — i — -30 dbi — i ‘ —
o R = o —t— —
-50.dB = | = -50.dB: S _J, L, i
O L 00 =
-70 dBi -70 dBi
-80 dBi -80 dB
CF 6.705 GHz. 1001 pts Span 320.0 MHz | [[CF 6.835 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.01 dBm RBW 1.000 MHz Peak Power -10.98 dBm REW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit Range Low | RangeUp | REBW | _Frequency | PowerAbs | PowerRel |  Alimit
-160.000 MHz |__-120.000 MHz 1.000 MHz 655444 GHz -59.21 dBm -48,20 dB -8.20 dB -160,000 MHz |__-120.000 MHz 1.000 MHz 6.70524 GHz -58,46 dBm ~47.48 db -7.48.0B
-120.000 MHz -80.000 MHz 1.000 MHz 6.58516 GHz -59.69 dém -48.63 dB -8.72dB -120.000 MHz -80.000 MHz 1.000 MHz 6.71516 GHz -58.70 dém -47.72 dB -7.77 dB
-60,000 MHz | -41.000 MHz 1.000 MHz 6.62516 GHz -59.01 dBm -46,00 db -20.04 dB -90.000 MHz | -41.000 MHz 1.000 MHz 6.75516 GHz -56.13 dBm -47.15 db -19.18 dB
-41,000 MHz | -40.000 MHz 1.000 MHz 566483 GHz -42.93 dbm -31.92 -28.59 db 41,000 MHz | -40.000 MHz 1.000 MHz 56.79483 GHz -42.51 dBm -31.53 dB -28.19 dB
40,000 MH2 41.000 MH2 1.000 MH2Z 6.74517 GHz -44.17 dém -33.16 d8 -29.83d8 40,000 MH2 41.000 MH2 1.000 MH2z 6.87583 GHz -57 .44 dem -46.46 dB -29.79 dB.
41,000 MHz 60.000 MHz 1.000 MHz 6.78484 GHz -59.33 dBm 48,32 dB -20.35dB 41,000 MHz §0.000 MHz 1.000 MHz 6.91484 GHz -59,55 dBm 48,57 dB -20.60 dB
80000 MHz | 120.000 MHz 1.000 MHz 6.82484 GHz -60.33 dBm -49.33 dB -9.37 d8 80,000 MHz | 120,000 MHz 1.000 MHz £.95420 GHz -60.22 dBm -49.24 db -9.48.dB
120,000 MHz 160.000 MHz 1.000 MHz 6.83284 GHz -60.17 dBm -49,16 dB -0.16 dB 120,000 MHz 160.000 MHz 1.000 MHz 6.95580 GHz -60.17 dBm -40,13 dB -0.18 dB
i i
L | J L | ] [ v
ate: 7.JUL.2023 16:57:2 Date: 7.JUL.2023 17:13:4(
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<Multi Carrier (non-Contiguous)>
<40MHz + 40MHz>

<5965 MHz + 6405 MHz>

Plot on Channel 5965 MHz

Ref Level 11.40 dem
SGL Count 100/100

Offset 22.40 d& Mode Sweep

Plot on Channel 6405 MHz

Ref Level 11.63 dem
SGL Count 100/100

Offset 22.63 d& Mode Sweep

@ 1Rm Avgpwr (@ 1Rm Avgpwr
it qhec PARS Gt e VARS
0 UE 201 0 di P.<20!
-10 -10
20 ; - “ 20
-30d %I 30 di
-40 dBi — -40 dBi — —
50 T~ 50 e e -
60 d — B2y
70d 70d
-80 dBi -80 dB
CF 5.965 GHz 1001 pts Span 160.0 MHz | |(CF 6.405 GHz 1001 pts Span 160.0 MHz

Spectrum Emission Mask
Peak Power -16.07 dBm

Standard: None
RBW 300.000 kHz

Spectrum Emission Mask
Peak Power -14.21 dBm

Standard: None
RBW 300.000 kHz

|__Range Low Range Up RBW | Frequency | PowerAbs | PowerRel | |_Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
(T -80.000MHz | -57.495 MHz | 300.000 Kz 5.50003 GHz 57.06 dBm ~40.99 dB (T -80.000MHz | -57.645 MHz | 300.000 kHz ©6.33875 GHz 58,56 dBm 44,35 dB
-57.495 MHz -38.330 MHz 300.000 kHz 5.90759 GHz -57.21 d8m -41.15 d8 -57.645 MHz -38.430 MH2 300.000 kHz 6.34744 GHz -58.65 d8m -44.44 d8
38330 MHz | -20.165 MHz | 300.000 kHz 5.92691 GHz 57.06 dém 40,93 de 38430 MHz | -20.215 MHz | 300.000 kHz 636681 GHz | -58.41d8m 442048
-20.165MHz | -19.165 MHz | 300.000 kHz 5:94492 GHz 56,84 dem -40.78 de -20215MHz | -19.215 MHz | 300.000 kHz 6.38487 GHz -58.00 dém -43.78.d8
19.165MHz | 20.165MHz | 300.000 kHz 598508GHz | -57.12dsm | -41.05de 19215MHz | 20.215MHz | 300.000 kHz 6.42513GHz | -57.78d8m 43,56 de.
20.165 MHz 38.330 MHz | 300.000 kHz 6.00309 GHz | -57.58 dBm 41.51d8 20.215 MHz 38.430 MHz | 300.000 kiz 6.44335GHz | -56.38.dBm | -44.16dB
38.330MHz | 57.495MHz | 300.000 kHz 6.02241 GHz -58.34 dém 42,27 de 38.430MHz | 57.645MHz | 300.000 kHz £.46256 GHz -58.47 dém -44.26 de
57,495 MH2 80.000 MHz 300.000 kHz 6.02692 GHz -58.28 dBm -42.22 d8 57.645 MH2 80.000 MHz 300.000 kHz 6.46723 GHz -58.29 dBm -44.07 d&
— ] el — ]

<6545 MHz + 6855 MHz>
Plot on Channel 6545 MHz
pectrum #

Ref Level 12,05 dem
SGL Count 100/100

Offset 23.05 d& Mode Sweep

Date: 31.9

Plot on Channel 6855 MHz

Ref Level 11.89 dem
SGL Count 100/100

Offset 22.89 d& Mode Sweep

| [eTrm Avgpwr
T geck Taps ST (e TARS
o qeR<20d o qeR<20
-10d -10d
-20 df 20 I -
-30 — r H ~— -30 +
40 d — = | i 40 d
=0 s L Sy -50 df — -
504 %04
70d 70 di
80 d -80 df
CF 6.545 GHz 1001 pts Span 160.0 MHz | |(CF 6.855 GHz 1001 pts Span 160.0 MHz

Spectrum Emission Mask
Peak Power -9.48 dBm

Standard: None
RBW 300.000 kHz

Spectrum Emission Mask
Peak Power -14.45dBm

Standard: None
RBW 300.000 kHz

_Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit | |
I -80.000 MHz -57.645 MHz 300.000 kHz 6.47312 GHz 57.69 dBm -48.21 dB -8.21 dB I -80.000 MHz -57.414 MHz 300.000 kHz 6.79158 GHz -57,02 dBm -42.57 dB
-57.645 MHz -38.430 MH2 300.000 kHz 6.48744 GHz -57.74 dBm -48.26 dB -8.31 d8 -57.414 MHz -38.276 MHz 300.000 kHz 6.79767 GHz -57.26 dBm -42.82 dB
-38.430 MH2 -20.215 MHz 300,000 kHz 6.50681 GHz -57.62 dBm -48.14 dB -20.25 dB -38.276 MH2z -20.138 MHz 300,000 kHz 6.81680 GHz | -57.04 dBm -42.60 dB
-20.215 MHz -19.215 MHz 300.000 kHz 6.52487 GHz -57.38 dBm -47.91 dB -29.57 dB -20.138 MHz -19.138 MHz 300.000 kHz 6.83495 GHz -56.49 dBm -42.04 dB
19.215 MHz 20.215 MHz 300,000 kHz 6.56513 GHz | -57.24 dBm | -47.76 d& -29.43 dB 19,138 MHz 20.138 MHz 300,000 kHz 6.87505 GHz | -56.70 dBm -42.25 d&
20.215 MHz 38.430 MHz 300.000 kHz 6.58287 GHz | -57.53 dBm -48.05 dB 20.138 MHz 38.276 MHz 300.000 kHz 6.89304 GHz | -57.15 dBm | -42.70 dB
38.430 MHz 57.645 MHz 300.000 kHz 6.60256 GHz -57.84 dém -48.36 dB 38.276 MHz 57.414 MHz 300.000 kHz 6.91233 GHz -57.41 dém -42,96 dB
57.645 MH2 80.000 MH2 300.000 kHz 6.62412 GHz -57.67 dBm -48.19 dB 57.414 MH2 80.000 MH2 300.000 kHz 65.92451 GHz -57.24 dBm -42.80 dB
)| T we
L JU J ( J
S Date 11:46 S
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3.5 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.5.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of —27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.
In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E=M HV/m, where P is the eirp (Watts)
3.5.2Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

+  RBW =120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW =3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+ VBW =10 Hz, when duty cycle is no less than 98 percent.

- VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
For radiated test from 1GHz to 18GHz
RX Antenna
T K

""" = =] E
1
1.5m :
|
= IR A
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
| |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
I |
| —— |
! B EUT l
I - ol [ I l 80 cm to
I Receiver | ground
I 500} RF Cable SHem : plane
I |
| | |
| 2 |
| &
| “3bp ;
|
| AC :
I AMH | |
I [LISH) : |
I |
| = = | 5
I i | -
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. Characteristics Calg)artaetlon Test Date Due Date Remark
Jul. 10, 2023~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | Jun. 29, 2023 Jul. 17, 2023 Jun. 28, 2024 (03CH02-CA)
. Jul. 10, 2023~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Nov. 01, 2022 Jul. 17, 2023 Oct. 31, 2023 (03CH02-CA)
SCHWARZBE Jul. 10, 2023~ Radiation
Horn Antenna CK BBHA 9120D 02140 1GHz~18GHz | Jan. 09, 2023 Jul. 17, 2023 Jan. 08, 2024 (03CH02-CA)
SCHWARZBE Jul. 10, 2023~ Radiation
Horn Antenna CK BBHA9170 00841 18GHz~40GHz | Sep. 12, 2022 Jul. 17, 2023 Sep. 11, 2023 (03CHO02-CA)
- Jul. 10, 2023~ Radiation
Amplifier SONOMA 310N 372240 N/A May 03, 2023 Jul. 17, 2023 May 02, 2024 (03CH02-CA)
. ) Jul. 10, 2023~ Radiation
Preamplifier Keysight 83017A MY53270323 [1GHz~26.5GHz| May 04, 2023 Jul. 17, 2023 May 03, 2024 (03CH02-CA)
. ) ERA-100M-18G Jul. 10, 2023~ Radiation
Preamplifier | E-instrument -56-01-A70 EC1900252 1GHz~18GHz | May 23, 2023 Jul. 17, 2023 May 22, 2024 (03CH02-CA)
. Jul. 10, 2023~ Radiation
Preamplifier EMEC EMC18G40G 060725 18GHz~40GHz | May 04, 2023 Jul. 17, 2023 May 03, 2024 (03CH02-CA)
804209/2,
HUBER+SUH | SUCOFLEX 802406/2, Jul. 10, 2023~ Radiation
RF Cable NER 102 8028752, N/A Nov. 14,2022 1 17, 2023 | NOV- 13,2023 | 43cH02-cA)
802952/2
High Pass WFIL-H8000-25 Jul. 10, 2023~ Radiation
Filter WOKEN 000F-01 WR32BNW2B1 8G~25G Jun. 05, 2023 Jul. 17, 2023 Jun. 04, 2024 (03CH02-CA)
) N WLK12-1200-12 1.2GHz Low Jul. 10, 2023~ Radiation
Filter Wainwright | 75.11000-408S SN2 Pass Filter | 21U 0% 2023 |y 47, 9023 | JuN- 042024 | (530H02-c)
Hygrometer TESEO 608-H1 45142602 N/A Sep. 12, 2022 [ JUI: 10,2023~ | o ) 44 5gp3 | Radiation
v p-12, Jul. 17, 2023 | °¢P- 11 (03CH02-CA)
) Jul. 10, 2023~ Radiation
Controller ChainTek EM-1000 060876 NA N/A Jul. 17, 2023 N/A (03CH02-CA)
. Jul. 10, 2023~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Jul. 17, 2023 N/A (03CH02-CA)
. Jul. 10, 2023~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Jul. 17, 2023 N/A (03CH02-CA)
. Jul. 10, 2023~ Radiation
Software Audix E3 N/A N/A N/A Jul. 17, 2023 N/A (03CHO02-CA)
Jun. 27, 2023~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Sep. 12, 2022 Jul. 31, 2023 Sep. 11, 2023 (THO1-CA)
Jun. 27, 2023~ Conducted
1] _ . ’
Power Sensor DARE! RPR3008W | RPR8W-2301002 | 10MHz-8GHz | Feb. 08, 2023 Jul. 31, 2023 Feb. 07, 2024 (THO1-CA)
) ) Jun. 27, 2023~ Conducted
Switch Box |EM Electronics EMSW26 1090304 N/A Dec. 05, 2022 Jul. 31, 2023 Dec. 04, 2023 (THO1-CA)
Spectrum Rohde & Jun. 27, 2023~ Conducted
Analyzer Schwarz FSV40 101545 10Hz-40GHz | May 03, 2023 Jul. 31, 2023 May 02, 2024 (THO1-CA)
LISN TESEQ NNB51 47407 N/A May 16, 2023 | Jul. 20, 2023 | May 15, 2024 | Sonduction
v 19, <Y y 1o, (CO01-CA)
EMI Test Conduction
Receiver R&S ESR7 102177 9kHz~7GHz | May 23, 2023 | Jul. 20, 2023 | May 22, 2024 (CO01-CA)
Pulse limiter Conduction
with 10dB R&S VTSD 9561-F N| 9561-F- N00412 N/A Jun. 05, 2023 | Jul. 20, 2023 | Jun. 04, 2024
- (CO01-CA)
attenuation
EMC32 Conduction
Test Software R&S V10.30.0 N/A N/A N/A Jul. 20, 2023 N/A (CO01-CA)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 27dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.5dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.9 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
phit Al 5.2 dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR230625004B

Test Engineer:

Venkata Kondepudi

Temperature:

20.1~24.4

Test Date:

2023/06/27~2023/07/31

Relative Humidity:

48~56.5

%
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Report Number : FR230625004B
TEST RESULTS DATA
EIRP Power Table
n n .
Freq cop:;::ed cop:\:::ed Conducted | MIMO | Directional | .\ conqucted | Total EIRP | EIRP Limit
EW (MHz) carrier0 | carrier 1 '(":;"r:; F(adcé‘)" ((Z:i'; Power (dBm) (dBm) (dBm)
(dBm) (dBm)
5965 6.98 12.04 16.9 19.02 35.92 36
40MHz 6165 6.96 12.04 16.9 19.00 35.90 36
6405 7.01 12.04 16.9 19.05 35.95 36
5965+6005 6.99 12.04 16.9 19.03 35.93 36
40 + 40MHz contiguous 6165+6205 7.01 12.04 16.9 19.05 35.95 36
6365+6405 7.00 12.04 16.9 19.04 35.94 36
40 + 40MHz non-contiguous | 5965+6405 7.03 12.04 16.9 19.07 35.97 36
TEST RESULTS DATA
EIRP Power Spectral Density
Condeuted | Condeuted | 0. i0q | MIMO | Directional | Total Conducted EIRP PSD
BW Freq ca':::r 0 ca':::r 1 PSD Factor Gain PSD To(tleilanrH:)SD Limit
(dBm/MHz) (dB) (dBi) (dBm/MHz) (dBm/MHz)
5965 -7.86 12.04 16.9 4.18 21.08 23
40MHz 6165 -6.99 12.04 16.9 5.05 21.95 23
6405 -7.88 12.04 16.9 4.16 21.06 23
5965+6005 -10.45 12.04 16.9 1.59 18.49 23
40 + 40MHz contiguous 6165+6205 -7.37 12.04 16.9 4.67 21.57 23
6365+6405 -7.08 12.04 16.9 4.96 21.86 23
40 + 40MHz non-contiguous | 5965+6405 -10.97 -11.07 -10.97 12.04 16.9 1.07 17.97 23
Note:
Antenna Gain = 16.9dBi
The device is driving cross-polarized antenna, which has 8 horizontal polarization antenna and 8 vertical
polarization antenna
Directional Gain (8H/8V) = 16.9dBi + 10log(Ntx = 8 / Nss = 8) = 16.9dBi
TEST RESULTS DATA
26dB and 99% OBW
26dB BW | 26dB BW BW BW
BW Freq csac:rier 0 csac:rier 1 26(:AB|-'ZB)W cz‘rier 0 cz‘rier 1 &?_'vzv)
MHz MHz
40MHz

6405

40 + 40MHz contiguous

5965+6005

6165+6205
6365+6405

40 + 40MHz non-contiguous

5965+6405
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TEST RESULTS DATA
EIRP Power Table
Freq co::;::ed co::;::ed Conducted | MIMO | Directional | v ¢onducted | Total EIRP | EIRP Limit
BW . . power Factor Gain
(MHz) carrier 0 carrier 1 (dBm) (dB) (dBi) Power (dBm) (dBm) (dBm)
dBm dBm
6545 6.58 12.04 17.3 18.62 35.92 36
40MHz 6685 6.6 12.04 17.3 18.64 35.94 36
6855 6.61 12.04 17.3 18.65 35.95 36
6545+6585 6.64 12.04 17.3 18.68 35.98 36
40 + 40MHz contiguous 6685+6725 6.63 12.04 17.3 18.67 35.97 36
6815+6855 6.64 12.04 17.3 18.68 35.98 36
40 + 40MHz non-contiguous | 6545+6855 6.65 12.04 17.3 18.69 35.99 36
TEST RESULTS DATA
EIRP Power Spectral Density
condeutediiicondcted MIMO | Directional | Total Conducted | Total EIRP | EIRP PSD
BW Freq A 0 A ] C°Z"B°";;‘LPSD Factor| Gain PSD PSD Limit
( d°;:;‘3“z) ( d°;:;‘3“z) (dBm/MHz) | * ) (dBi) (dBm/MHz) (dBm/MHz) | (dBm/MHz)
6545 -6.51 12.04 17.3 5.53 22.83 23
40MHz 6685 -8.46 12.04 17.3 3.58 20.88 23
6855 -8.16 12.04 17.3 3.88 21.18 23
6545+6585 -11.47 12.04 17.3 0.57 17.87 23
40 + 40MHz contiguous 6685+6725 -11.37 12.04 17.3 0.67 17.97 23
6815+6855 -11.33 12.04 17.3 0.71 18.01 23
40 + 40MHz non-contiguous | 6545+6855 -9.07 -10.86 -9.07 12.04 17.3 297 20.27 23
Note:
Antenna Gain = 17.3dBi
The device is driving cross-polarized antenna, which has 8 horizontal polarization antenna and 8 vertical
polarization antenna
Directional Gain (8H/8V) = 17.3dBi + 10log(Ntx = 8 / Nss = 8) = 17.3dBi
TEST RESULTS DATA
26dB and 99% OBW
aw froq | carero | camert | Z488W carero | camer1 | O2W
MHz MHz MHz MHz
40MHz

6855

40 + 40MHz contiguous

6545+6585
6685+6725
6815+6855

40 + 40MHz non-contiguous

6545+6855
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Appendix B. AC Conducted Emission Test Results

Temperature : 20~23C
Relative Humidity : (38~42%

Test Engineer : |Leo Liu and Jin Peng
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EUT Information

Site:
Power:
Project
Mode

COO01-CA
120Vac/60Hz
230625004

1

Line

Full Spectrum

100 T
90T
80
T CISPR-QP Limit:at-Main Ports ‘ctass A
70T
> 60T
m 4
©
£ 5071
R * ) ¢
g Lol »
I .
30T
20T
10T
0 } } } —t—— } } } } —t—+— } } |
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuVv) | (dB) (dB)
0.174354 28.29 66.00 37.71| L1 OFF 20.3
0.174354 38.18 79.00 40.82 | L1 OFF 20.3
0.601323 33.68 60.00 26.32 | L1 OFF 20.3
0.601323 41.42 73.00 31.58 | L1 OFF 20.3
0.697497 37.92 60.00 22.08 | L1 OFF 20.3
0.697497 44.33 73.00 28.67 | L1 OFF 20.3
1.144149 38.84 60.00 21.16 | L1 OFF 20.3
1.144149 47.13 73.00 25.87 | L1 OFF 20.3
12.025923 35.22 60.00 24.78 | L1 OFF 20.5
12.025923 43.37 73.00 29.63 | L1 OFF 20.5
23.238006 30.68 60.00 2932 L1 OFF 20.7
23.238006 36.96 73.00 36.04| L1 OFF 20.7




EUT Information

Site: COO01-CA
Power: 120Vac/60Hz
Project 230625004
Mode 1
Neutral
Full Spectrum
100 T
90T
80 F
T CISPR:-QP Limit:at-Main Ports ‘class A
7071
Z 60T
m 4
©
£ 507
s | *
3 'S 0‘ *
— 40--
. L 2
30T
20T
10T
0 } } } —— } } } } —— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.163779 41.65 66.00 24.35| L1 OFF 20.3
0.163779 42.60 79.00 36.40 | L1 OFF 20.3
0.599964 37.47 60.00 2253 | L1 OFF 20.3
0.599964 43.67 73.00 29.33 | L1 OFF 20.3
0.697227 39.56 60.00 2044 L1 OFF 20.3
0.697227 46.25 73.00 26.75| L1 OFF 20.3
1.141602 38.51 60.00 21.49 | L1 OFF 20.3
1.141602 47.26 73.00 25.74 L1 OFF 20.3
12.107949 34.51 60.00 2549 L1 OFF 20.5
12.107949 42.64 73.00 30.36 | L1 OFF 20.5
23.318745 29.96 60.00 30.04 | L1 OFF 20.7
23.318745 35.90 73.00 3710 L1 OFF 20.7
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Appendix C. Radiated Spurious Emission

Temperature : 21.5~22.3°C
Test Engineer : Fu Chen
Relative Humidity : 47.4~56.3%
UNII-5 - 5925~6425MHz
Single carrier_40M (Band Edge @ 3m)
Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos Avg.
16Tx (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)| (P/A) |(H/V)
5924.88 70.73 -17.47 88.2 53.44 34.25 12.78 | 29.74 | 180 | 179 P H
5924.7 61.34 -6.86 68.2 44.05 34.25 12.78 | 29.74 | 180 | 179 A H
* 5965 121.68 - - 104.4 3422 | 12.82 | 29.76 | 180 | 179 P H
* 5965 113.4 - - 96.12 34.22 12.82 | 29.76 | 180 | 179 A H
Single 7713 53.95 | -0.05 54 32.85 | 36,58 | 14.54 | 30.02 | 180 | 179 A H
carrier H
40M 5924.34 66.91 -21.29 88.2 49.62 34.25 12.78 | 29.74 | 200 | 204 P \%
5965 MHz 5924.88 56.95 |-11.25| 68.2 39.66 | 34.25 | 12.78 | 29.74 | 200 | 204 A v
* 5965 116.4 - - 99.12 34.22 12.82 | 29.76 | 200 | 204 P \%
* 5965 108.65 - - 91.37 34.22 12.82 | 29.76 | 200 | 204 A \%
7727 53.74 -0.26 54 32.61 36.62 1455 | 30.04 | 200 | 204 A \%
\%
* 6165 120.15 - - 103.06 | 34.23 | 12.89 | 30.03 | 181 | 184 H
* 6165 113.82 - - 96.73 34.23 | 12.89 | 30.03 | 181 | 184 A H
Single 7398 53.22 -0.78 54 32.06 36.57 1431 | 29.72 | 181 184 P H
carrier H
40M * 6165 118.04 - - 100.95 34.23 12.89 | 30.03 | 184 | 164 P \%
6165 MHz| =« 6165 114.63 - - 97.54 | 34.23 | 12.89 | 30.03 | 184 | 164 A Y
7370 53.15 -0.85 54 31.94 36.69 1428 | 29.76 | 184 | 164 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL : 408 9043300 Page Number : C1of C20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

Note | Frequency Level |Margin| Limit Read |Antenna | Path |[Preamp| Ant | Table | Peak | Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos Avg.
16Tx (MHz) (dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |[(H/V)
* 6405 122.89 - - 105.51 34.7 13.23 | 30.55 | 183 | 204 P H
* 6405 117.72 - - 100.34 34.7 13.23 | 30.55 | 183 | 204 A H
7748 53.22 -0.78 54 32.05 36.68 1457 | 30.08 | 183 | 204 P H
H
Single H
carrier H
40M * 6405 120.48 - - 103.1 34.7 13.23 | 30.55 | 186 | 205 Y
6405 MHz | * 6405 114.94 - - 97.56 347 | 13.23 | 3055 | 186 | 205 A \Y
7405 53.27 -0.73 54 32.14 36.54 14.31 | 29.72 | 186 | 205 \%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C2 of C20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz

Single carrier_40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp | Ant | Table | Peak | Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos | Avg.
16Tx (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)| (P/A) |(H/IV)
11930 46.73 -27.27 74 56.15 38.77 18.26 | 66.65 - - P H
17895 52.74 | -21.26 74 56.4 42.65 23.06 | 69.53 - - P H
Single 17895 42.06 -11.94 54 45.72 42.65 23.06 | 69.53 - - A H
carrier H
40M 11930 45.76 -28.24 74 55.18 38.77 18.26 | 66.65 - - P \%
5965 MHz 17895 53.1 -20.9 74 56.76 | 42.65 | 23.06 | 69.53 - - P |V
17895 42.01 -11.99 54 45.67 42.65 23.06 | 69.53 - - A \%
\%
12330 46.48 -27.52 74 55.26 39.05 18.6 66.63 - - P H
18495 35.77 -38.23 74 37.66 38.08 23.35 | 53.78 - - P H
Single H
carrier H
40M 12330 47.43 -26.57 74 56.21 39.05 18.6 66.63 - - P \Y
6165 MHz 18495 35.02 |-38.98 74 37.04 37.95 | 23.35 | 53.78 - - P \Y;
\%
\%
12810 46.72 -41.48 88.2 54.85 39.5 19.01 | 66.85 - - P H
19215 35.1 -38.9 74 37.04 38.02 23.62 | 54.04 - - P H
Single H
carrier H
40M 12810 48.35 -39.85 88.2 56.48 39.5 19.01 | 66.85 - - P \%
6405MHz 19215 35.8 -38.2 74 37.74 | 38.02 | 23.62 | 54.04 - - P \Y
\%
\%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz

Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

Note |[Frequency| Level |Margin| Limit Read | Antenna| Path |[Preamp| Ant |Table| Peak | Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
16Tx (MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A) |(H/NV)
5911.08 75.22 | -12.98 | 88.2 57.93 3426 | 12.76 | 29.73 | 185 | 176 | P H
5925 65.53 -2.67 68.2 48.24 | 3425 | 12.78 | 29.74 | 185 | 176 | A H
* 5965 120.84 - - 103.56 | 34.22 | 12.82 | 29.76 | 185 | 176 | P H
* 6005 119.91 - - 102.64 | 3421 | 12.86 | 29.8 | 185 | 176 | P H
Multiple * 5965 112.61 - - 95.33 3422 | 12.82 | 29.76 | 185 | 176 | A H
carrier * 6005 112.58 - - 95.31 3421 | 12.86 | 29.8 | 185 | 176 | P H
contiguous 7398 53.16 -0.84 54 32 36.57 | 14.31 | 29.72 | 185 | 176 | A H
40M+40M 5925.12 70.89 | -79.11 150 53.61 3424 | 12.78 | 29.74 | 186 | 177 | P \Y
5965MHz 5924.86 62.93 -5.27 68.2 45.64 3425 | 12.78 | 29.74 | 186 | 177 | A \%
+6005MHz | « 5965 118.47 - - 101.19 | 3422 | 12.82 | 29.76 | 186 | 177 | P | V
* 6005 118.38 - - 101.11 | 3421 | 1286 | 298 | 186 | 177 | P \Y
* 5956 112.74 . . 95.47 3422 | 12.81 | 29.76 | 186 | 177 | A \Y
* 6005 111.02 - - 93.75 3421 | 12.86 | 29.8 | 186 | 177 | P v
7405 53.18 -0.82 54 32.05 36.54 | 14.31 | 29.72 | 186 | 177 | A \Y
* 6165 121.25 - - 104.16 | 34.23 | 12.89 | 30.03 | 181 | 197 | P H
* 6205 115.75 - - 98.71 3425 | 12.91 | 30.12 | 181 | 197 | P H
* 6165 114.67 - - 97.58 34.23 | 12.89 | 30.03 | 181 | 197 | A H
Multiple * 6205 107.21 - - 90.17 3425 | 12.91 | 30.12 | 181 | 197 | P H
carrier_ 7384 53.19 -0.81 54 32.01 36.63 | 14.29 | 29.74 | 181 | 197 | P H
contiguous H
40M+40M | * 6165 115.91 - - 98.82 3423 | 12.89 | 30.03 | 185 | 175 | P v
6165MHz |« 6205 117.79 - - 100.75 | 3425 | 1291 | 30.12 | 185 | 175 | P \%
+6205MHz | « 6165 114.18 - - 97.09 | 3423 | 12.89 | 30.03 | 185 | 175 | A | V
* 6205 109.09 - - 92.05 3425 | 12.91 | 30.12 | 185 | 175 | P \Y
7398 53.22 -0.78 54 32.06 36.57 | 1431 | 29.72 | 185 | 175 | P \Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C4 of C20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

Note Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant |Table|Peak|Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) |(dBpV/m)| (dB) |[(dBpV/m)| (dBuV) | (dB/m)| (dB) | (dB) |(cm)|(deg)(P/A)(H/V)
* 6365 123.61 - - 106.34 34.61 13.16 305 (182|194 | P H
* 6405 114.12 - - 96.74 34.7 13.23 | 3055 | 182 | 194 | P H
* 6365 114.63 - - 97.36 34.61 13.16 305 (182 | 194 | A H
* 6405 105.57 - - 88.19 34.7 13.23 | 3055 | 182 | 194 | P H
Multiple 7370 53.13 -0.87 54 31.92 36.69 | 14.28 | 29.76 | 182 | 194 | P | H
carrier_ H
contiguous H
40M+40M | * 6365 111.29 - - 94.02 34.61 13.16 30.5 | 187 | 192 P \%
6365MHz | * 6405 114.75 - - 97.37 347 | 1323 | 3055 | 187 | 192 | P | V
+6405MHz| « | 6365 109.82 - - 9255 | 34.61 | 13.16 | 305 | 187|192 | A | V
* 6405 112.69 - - 95.31 34.7 13.23 | 30.55 | 187 | 192 P \%
7426 53.19 -0.81 54 32.14 36.47 14.33 | 29.75 | 187 | 192 P \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C5 of C20



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos Avg.
16Tx (MHz) (dBpV/m )| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)((deg)| (P/A) [H/V)
11930 46.48 -27.52 74 55.9 38.77 18.26 | 66.65 - - P H
17895 52.4 -21.6 74 56.06 42.65 | 23.06 | 69.53 - - P H
17895 41.97 -12.03 54 45.63 42.65 23.06 | 69.53 - - A H
Multiple 18015 3461 |-39.39 74 36.9 37.82 |23.17| 53.74 | - - P H
carrier_ H
contiguous H
40M+40M 11930 46.52 -27.48 74 55.94 38.77 18.26 | 66.65 - - P \%
5965MHz 17895 53.34 | -20.66 74 57 42.65 |23.06 | 69.53 - - P \Y
+6005MHz 17895 4212 | -11.88 54 4578 | 42.65 |23.06 | 69.53 | - - A Y
18015 35.83 -38.17 74 38.14 37.8 23.17 | 53.74 - - P \%
\%
\%
12330 4755 |-26.45 74 56.33 39.05 18.6 | 66.63 - - P H
12410 47.75 -26.25 74 56.65 38.95 18.67 | 66.72 - - P H
18495 335 -40.5 74 35.39 38.08 | 23.35| 53.78 - - P H
Multiple 18615 34.09 | -39.91 74 35.35 38.13 | 23.39 | 53.24 - - P H
carrier_ H
contiguous H
40M+40M 12330 47.12 -26.88 74 55.9 39.05 18.6 | 66.63 - - P \%
6165MHz 12410 47.89 -26.11 74 56.79 38.95 18.67 | 66.72 - - P \%
+6205MHz 18495 33.84 | -40.16 74 3586 | 37.95 |23.35| 53.78 | - - P %
18615 35.64 -38.36 74 37.03 38 23.39 | 53.24 - - P \%
\%
\%
No other spurious found.
All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
16Tx (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) [(HIV)
12730 47.44 -40.76 88.2 55.46 39.31 18.94 | 66.47 - - P H
12810 47.41 -40.79 88.2 55.54 395 19.01 | 66.85 - - P H
19095 33.87 -40.13 74 35.81 38.01 23.58 | 53.99 - - P H
Multiple 19215 33.36 -40.64 74 35.3 38.02 23.62 | 54.04 - - P H
carrier_ H
contiguous H
40M+40M 12730 47.5 -40.7 88.2 55.52 39.31 18.94 | 66.47 - - P \%
6365MHz 12810 48.33 |-39.87| 882 56.46 395 | 19.01| 66.85 | - - P |V
+6405MHz 19095 339 | -40.1 74 358 | 3805 |23.58 5399 | - - P |V
19215 33.45 |-40.55 74 35.39 38.02 | 23.62 | 54.04 - - P Y
\%
\%
No other spurious found.
All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII 5 5925~6425MHz
Multiple carrier_non-contiguous 40M+40M (Band Edge @ 3m)

Note |Frequency| Level Margin | Limit Read |Antenna] Path |Preamp Ant |Table Peak|Pol.
Ant. Line Level | Factor | Loss |Factor| Pos | Pos |Avg.
16Tx (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) |(dB/m)| (dB) | (dB) |(cm)|(deg)/(P/A)(H/V)
5921.82 69.51 -18.69 88.2 52.22 3425 | 12.77 | 29.73 | 185 | 193 | P | H
5925 61.14 -7.06 68.2 43.85 3425 | 12.78 | 29.74 | 185 | 193 | A H
* 5965 122.15 - - 104.87 | 3422 | 1282 | 29.76 | 185 | 193 | A | H
* 6405 106.61 - - 89.23 34.7 13.23 | 3055|185 | 193 | A | H
Multiple 1, 5065 | 114.74 - - 97.46 | 34.22 | 12.82 | 20.76 | 185 193 A | H
carrier
- * 6405 101.66 - - 84.28 34.7 13.23 | 3055|185 | 193 | A | H
non-
7384 53.15 -0.85 54 31.97 36.63 | 14.29 | 29.74 | 185 | 193 | A H
contiguous
5922.48 69.58 -18.62 88.2 52.29 3425 | 12.77 | 29.73 | 186 | 182 | P | V
40M+40M
5925 61.29 -6.91 68.2 44 3425 | 12.78 | 29.74 | 186 | 182 | A | V
5965MHz
* - -
+6405MHz 5965 121.18 103.9 3422 | 12.82 | 29.76 | 186 | 182 | A | V
* 6405 117.12 - - 99.74 34.7 13.23 | 3055 | 186 | 182 | A | V
* 5965 112.97 - - 95.69 3422 | 12.82 | 29.76 | 186 | 182 | A | V
* 6405 108.75 - - 91.37 34.7 13.23 | 3055 | 186 | 182 | A | V
7713 53.22 -0.78 54 32.12 36.58 | 1454 | 30.02 | 186 | 182 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C8 of C20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz
Multiple carrier_non-contiguous 40M+40M (Harmonic @ 3m)

Note | Frequency Level Margin | Limit Read | Antenna | Path Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
16Tx (MHz) |[(dBpV/m)| (dB) ((dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(H/V)
11930 46.4 -27.6 74 55.82 38.77 18.26 | 66.65 - - P H
12810 47.66 -40.54 88.2 55.79 39.5 19.01 | 66.85 - - P H
17895 53.25 -20.75 74 56.91 42.65 23.06 | 69.53 - - P H
Multiple 17895 42.02 -11.98 54 45.68 42.65 | 23.06 | 69.53 - - A H
carrier_ non- 19215 33.69 -40.31 74 35.63 38.02 | 23.62 | 54.04 - - P H
contiguous H
40M+40M 11930 46.06 -27.94 74 55.48 38.77 18.26 | 66.65 - - P \%
5965MHz 12810 49.5 -38.7 88.2 57.63 39.5 19.01 | 66.85 - - P \
+6405MHz 17895 52.48 | -21.52 74 56.14 | 42.65 |23.06 | 69.53 | - - P |V
17895 41.94 -12.06 54 45.6 42.65 | 23.06 | 69.53 - - A \Y
19215 33.54 -40.46 74 35.48 38.02 23.62 | 54.04 - - P \%
\%
No other spurious found.
All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 - 6525~6875MHz

Single carrier_40M (Band Edge @ 3m)

Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(H/V)
* 6545 121.61 - - 103.63 35.3 13.42 | 30.74 | 184 185 P H
* 6545 113.16 - - 95.18 35.3 13.42 | 30.74 | 184 185 A H
7720 53.26 -0.74 54 32.14 36.6 1455 | 30.03 | 184 185 P H
Single
H
carrier 40M
* 6545 122.46 - - 104.48 35.3 13.42 | 30.74 | 183 199 P \Y,
6545MHz
* 6545 114.22 - - 96.24 35.3 13.42 | 30.74 | 183 199 A \Y
7398 53.32 -0.68 54 32.16 36.57 1431 | 29.72 | 183 199 P \Y,
\Y
* 6685 123.43 - - 104.74 36.01 13.56 | 30.88 | 183 185 P H
* 6685 117.23 - - 98.54 36.01 13.56 | 30.88 | 183 185 A H
7384 53.43 -0.57 54 32.25 36.63 1429 | 29.74 | 183 185 P H
Single
H
carrier 40M
* 6684 119.96 - - 101.28 36 13.56 | 30.88 | 185 182 P \Y
6685MHz
* 6685 117.03 - - 98.34 36.01 13.56 | 30.88 | 185 182 A V
7398 53.35 -0.65 54 32.19 36.57 1431 | 29.72 | 185 182 P \Y
\Y
* 6855 114.9 - - 96.29 35.93 13.72 | 31.04 | 186 180 P H
* 6855 106.7 - - 88.09 35.93 13.72 | 31.04 | 186 180 A H
7426 53.23 -0.77 54 32.18 36.47 14.33 | 29.75 | 186 180 A H
7130.25 60.69 -27.51 88.2 40.7 36.53 14.01 | 30.55 | 186 180 P H
Single
7128 51.77 -16.43 68.2 31.81 36.51 14.01 | 30.56 | 186 180 A H
carrier 40M
* 6855 122.55 - - 103.94 35.93 13.72 | 31.04 | 184 188 P \Y,
6855MHz
* 6855 114.37 - - 95.76 35.93 13.72 | 31.04 | 184 188 A \Y
7426 53.38 -0.62 54 32.33 36.47 1433 | 29.75 | 184 188 A \Y,
7239.6 61.22 -26.98 88.2 40.2 37.03 14.13 | 30.14 | 184 188 P \Y
7130.25 50.5 -17.7 68.2 30.51 36.53 14.01 | 30.55 | 184 188 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C10 of C20




ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII 7 - 6525~6875MHz
Single carrier_40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
16Tx (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13090 48.48 -39.72 88.2 56.26 39.74 19.25 | 66.98 - - P H
19635 35.34 -38.66 74 34.9 37.92 23.78 | 51.72 - - P H
H
Single
H
carrier 40M
13090 48.61 -39.59 88.2 56.39 39.74 19.25 | 66.98 - - P \Y
6545MHz
19635 36.03 -37.97 74 35.68 37.83 23.78 | 51.72 - - P \Y,
\Y
\Y,
13370 48.76 -25.24 74 55.94 40.21 19.49 67.1 - - P H
13370 38.33 -15.67 54 4551 40.21 19.49 67.1 - - A H
20055 35.92 -38.08 74 35.22 38.06 23.97 | 51.79 - - H
Single
H
carrier 40M
13370 49.25 -24.75 74 56.43 40.21 19.49 67.1 - - P V
6685MHz
13370 38.59 -15.41 54 45.77 40.21 19.49 67.1 - - A \Y
20055 36.63 -37.37 74 35.92 38.07 23.97 | 51.79 - - V
\Y,
13710 49.05 -39.15 88.2 55.64 40.7 19.78 | 67.29 - - P H
20565 37.87 -36.13 74 35.03 38.2 24.41 | 50.23 - - P H
H
Single
H
carrier 40M
13710 49.79 -38.41 88.2 56.38 40.7 19.78 | 67.29 - - P \Y
6855MHz
20565 37.75 -36.25 74 35.07 38.04 2441 | 50.23 - - P \Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII 7 - 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
* 6545 120.08 - - 102.1 35.3 13.42 30.74 184 195 P H
* 6585 110.94 - - 92.64 35.62 13.47 30.79 184 195 P H
* 6545 111.64 - - 93.66 35.3 13.42 30.74 184 195 A H
Multiple | * 6585 103.45 - - 85.15 | 3562 | 1347 | 30.79 | 184 | 195 | P | H
carrier_ 7412 53.32 -0.68 54 32.21 36.52 14.32 29.73 184 195 P H
contiguous H
40M+40M * 6545 116.59 - - 98.61 35.3 13.42 30.74 184 189 P \%
6545MHz | * 6585 115.13 - - 96.83 | 3562 | 1347 | 3079 | 184 | 189 | P | V
+6585MHz | « 6545 111.93 - - 9395 | 353 | 1342 | 30.74 | 184 | 189 | P | V
* 6585 112.84 - - 94.54 35.62 13.47 30.79 184 189 P \%
7419 53.3 -0.7 54 32.22 36.49 14.33 29.74 184 189 P \%
\%
* 6685 122.49 - - 103.8 36.01 13.56 30.88 184 195 P H
* 6725 103 - - 84.24 36.06 13.6 30.9 184 195 P H
* 6685 114.26 - - 95.57 36.01 13.56 30.88 184 195 A H
Multiple * 6725 99.99 - - 81.23 36.06 13.6 30.9 184 195 P H
carrier_ 7370 53.31 -0.69 54 321 36.69 14.28 29.76 184 195 P H
contiguous H
40M+40M * 6685 109.8 - - 91.11 36.01 13.56 | 30.88 184 170 P \%
6685MHz | * 6725 116.23 - - 97.47 | 36.06 13.6 309 | 184 | 170 | P | V
+6725MHz |« 6685 104.43 - - 85.74 | 36.01 | 1356 | 30.88 | 184 | 170 | P | V
* 6725 111.49 - - 92.73 36.06 13.6 30.9 184 170 A \%
7370 53.26 -0.74 54 32.05 36.69 14.28 29.76 184 170 P \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number : C12 of C20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
16Tx (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6815 110.57 - - 91.88 36 13.68 30.99 181 181 P H
* 6855 108.75 - - 90.14 35.93 13.72 31.04 181 181 P H
* 6815 107.75 - - 89.06 36 13.68 30.99 181 181 A H
* 6855 101.51 - - 82.9 35.93 13.72 31.04 181 181 A H
Multiple 7377 53.2 -0.8 54 32.01 36.66 1428 | 29.75 | 181 | 181 A | H
carrier_ 7219.8 60.89 -27.31 88.2 40.05 36.96 141 30.22 181 181 P H
contiguous 7125.75 50.69 -17.51 68.2 30.74 36.5 14.01 30.56 181 181 A H
40M+40M | * 6815 114.99 - - 96.3 36 13.68 | 30.99 | 183 | 196 P |V
6815MHz | =+ 6855 115.03 - - 96.42 | 3593 | 1372 | 31.04 | 183 | 196 | P | V
+6855MHz |« 6815 110.53 - - 91.84 36 1368 | 3099 | 183 | 196 | A | V
* 6855 106.49 - - 87.88 35.93 13.72 | 31.04 | 183 | 196 AV
7398 53.26 -0.74 54 32.1 36.57 1431 | 29.72 | 183 | 196 AV
7158.15 61.71 -26.49 88.2 41.44 36.68 14.04 30.45 183 196 P \%
7173.45 51.26 -16.94 68.2 30.84 36.76 14.05 30.39 183 196 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII 7 - 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table | Peak | Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
16Tx (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) (HIV)
13090 48.26 -39.94 88.2 56.04 39.74 19.25 | 66.98 - - P H
13170 48.45 | -39.75 88.2 56.4 39.8 19.32 | 67.28 - - P H
19635 35.78 -38.22 74 35.34 37.92 23.78 | 51.72 - - P H
Multiple 19755 36.48 | -37.52 74 3577 | 37.93 | 23.83 | 5151 | - - P | H
carrier_ H
contiguous H
40M+40M 13090 47.62 -40.58 88.2 55.4 39.74 | 19.25 | 66.98 - - P Y
6545MHz 13170 47.67 -40.53 88.2 55.62 39.8 19.32 | 67.28 - - P \%
+6585MHz 19635 36 -38 74 35.65 | 37.83 | 2378 | 51.72 | - - P |V
19755 36.12 -37.88 74 35.44 37.9 23.83 | 51.51 - - P \%
\%
\%
13370 49.66 -24.34 74 56.84 40.21 19.49 67.1 - - P H
13370 38.39 -15.61 54 45.57 40.21 19.49 67.1 - - A H
13450 50.07 -38.13 88.2 56.35 40.55 | 19.56 | 66.61 - - P H
Multiple 20055 35.36 | -38.64 74 34.66 38.06 | 23.97 | 51.79 - - P H
carrier 20175 37.46 | -36.54 74 36.89 | 38.09 | 24.07 | 52.05 - - P H
contiguous H
40M+40M 13370 48.5 -25.5 74 55.68 40.21 19.49 67.1 - - P \%
6685MHz 13370 3855 |-15.45 54 4573 | 4021 | 19.49 | 67.1 - - A |V
+6725MHz 13450 49.15 |-39.05| 88.2 5543 | 4055 | 19.56 | 66.61 | - - P |V
20055 36.21 -37.79 74 35.5 38.07 23.97 | 51.79 - - P \%
20175 36.69 | -37.31 74 36.18 38.03 | 24.07 | 52.05 - - P \Y
\%
No other spurious found.
All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
13630 49.06 -39.14 88.2 55.54 40.73 19.71 67.14 - - P H
13710 49.57 -38.63 88.2 56.16 40.7 19.78 | 67.29 - - P H
20445 36.42 -37.58 74 34.41 38.18 24.3 50.93 - - P H
Multiple 20565 36.98 | -37.02 74 3414 | 382 | 2441 | 5023 | - - P | H
carrier_ H
contiguous H
40M+40M 13630 49.18 -39.02 88.2 55.66 40.73 19.71 | 67.14 - - P Y
6815MHz 13710 50.24 |-37.96| 88.2 56.83 40.7 19.78 | 67.29 - - P |V
+6855MHz 20445 35.86 | -38.14 74 3407 | 3796 | 243 | 5093 | - - P |V
20565 37.54 -36.46 74 34.86 38.04 24.41 | 50.23 - - P Y
\%
\%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.
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FCC RADIO TEST REPORT

Report No. : FR230625004B

Multiple carrier_non-contiguous 40M+40M (Band Edge @ 3m)

UNII 7 - 6525~6875MHz

Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) |(dBpV/m)| (dB) (dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm) (deg) |(P/A) (HNV)
5924.88 66.61 -21.59 88.2 49.32 34.25 12.78 | 29.74 183 191 P H
5924.88 62.22 -5.98 68.2 44.93 34.25 12.78 29.74 183 191 A H
* 6545 120.11 - - 102.13 35.3 13.42 30.74 183 191 P H
* 6855 119.64 - - 101.03 35.93 13.72 | 31.04 183 191 P H
* 6545 111.81 - - 93.83 35.3 13.42 30.74 183 191 A H
* 6855 111.68 - - 93.07 35.93 13.72 | 31.04 183 191 A H
7741 53.13 -0.87 54 31.98 36.66 1456 | 30.07 183 191 A H
Multiple 7172.8 71.43 |-16.77| 882 51.02 | 36.75 | 14.05 | 3039 | 183 | 191 | P | H
carrier_non- 7162.16 62.13 -6.07 68.2 41.82 36.7 14.04 30.43 183 191 A H
contiguous H
40M+40M 5912.67 62.29 -25.91 88.2 45 34.26 12.76 29.73 184 158 P \%
6545MHz 5924.88 54.71 |-13.49 68.2 3742 | 3425 | 1278 | 2974 | 184 | 158 | A | V
+6855MHz | « 6545 115.87 - - 9789 | 353 | 1342 | 3074 | 184 | 158 | P | V
* 6855 120.86 - - 102.25 35.93 13.72 31.04 184 158 P \%
* 6545 107.98 - - 90 35.3 13.42 30.74 184 158 A \%
* 6855 112.39 - - 93.78 35.93 13.72 31.04 184 158 A \%
7706 53.24 -0.76 54 32.15 36.56 14.54 30.01 184 158 A \%
7165.2 67.62 -20.58 88.2 47.27 36.72 14.05 30.42 184 158 P \%
7162.16 59.25 -8.95 68.2 38.94 36.7 14.04 | 30.43 184 158 A \%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR230625004B

Multiple carrier_non-contiguous 40M+40M (Harmonic @ 3m)

UNII 7 - 6525~6875MHz

Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
13090 47.87 -40.33 88.2 55.65 39.74 19.25 | 66.98 - - P H
13710 49.05 -39.15 88.2 55.64 40.7 19.78 | 67.29 - - P H
19635 35.66 -38.34 74 35.22 37.92 23.78 | 51.72 - - P H
Multiple 20565 37.3 -36.7 74 3446 | 382 | 2441 | 5023 | - - P | H
carrier_non- H
contiguous H
40M+40M 13090 47.51 -40.69 88.2 55.29 39.74 19.25 | 66.98 - - P \
6545MHz 13710 49.35 | -38.85 88.2 55.94 40.7 19.78 | 67.29 - - P |V
+6855MHz 19635 36.01 | -37.99 74 35.66 | 37.83 | 2378 | 5172 | - - P |V
20565 37.26 -36.74 74 34.58 38.04 2441 | 50.23 - - P \%
\%
\%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.
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FCC RADIO TEST REPORT

Report No. : FR230625004B

Emission below 1GHz

(LF @ 3m)
Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
16Tx (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
58.13 28.3 -11.7 40 47.52 11.89 1.25 32.42 - - P H
78.5 34.83 -5.17 40 52.29 13.45 1.46 32.43 - - P H
103.72 33.79 -9.71 43.5 47.76 16.64 1.68 32.48 - - P H
304.51 36.97 -9.03 46 47.11 19.29 2.88 32.46 - - P H
716.76 38.92 -7.08 46 39.58 27.07 4.38 32.47 - - P H
740.04 39.59 -6.41 46 39.07 28 4.45 32.34 - - P H
H
H
LF
58.13 34.48 -5.52 40 53.7 11.89 1.25 32.42 100 0 Q \%
104.69 34.07 -9.43 43.5 47.91 16.77 1.69 32.48 - - P \%
255.04 38.71 -7.29 46 49.07 19.31 2.64 32.42 - - P Y
321.97 36.2 -9.8 46 45.94 19.64 2.96 32.48 - - P \%
403.45 39.18 -6.82 46 46.14 22.07 3.29 325 - - P \%
740.04 37.56 -8.44 46 37.04 28 4.45 32.34 - - P \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

H/V Horizontal or Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
16Tx (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg)|(P/A)/(HIV)
802.11a 5925 55.45 |-3275| 882 | 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBuV/m)

2.

Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBuV/m)

2. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)
= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.5~22.3°C

Test Engineer : Fu Chen
Relative Humidity : 47.4~56.3%

Note symbol

-L Low channel location

-R | High channel location
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UNII-5 - 5925~6425MHz
Single carrier 40M (Band Edge @ 3m)

UNII-5 5925~6425MHz Band Edge @ 3m

ANT Single carrier 40M CHO3 5965MHz

16Tx Horizontal Fundamental

A (@Buvim)
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w00 w00
1200 N 10
o y ud
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w01 w01 ~ R—
- o 1 ] i
700| x 700| ,//‘\x
0.0l 600 P
500) 500 - MMW‘"MM i
40.0| 400}’
300 309
200 200
10d 101
RS o H m% e s S ey 8
roaponcy sy iy
site 03cHo2-cA site o3cHo2-cA
Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
REW000.000KHz VBW:3000.000KHZ SWT:Auto REWEH000.000KHz VBW:3000.000KHz SWT:Auto
Peak
i oo 20230747 i oo 20230747
w00 w00
120 1) ]
g o
100 10
s0g %01
509 500
700 700 J—

e ———— RIS R z
- e i

30.0]
200 200
100] 100]
05 seo0. 5850, 670 5890, 5910 5930, 5950 5970 5085 000 200, 3000, 4000, 500, ‘5000, 7000, 5000
Frequency (MHz) Frequency (Miz)
site 03CH02-CA site 03CH02-CA
Condition  : AV6_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHZ SWT:Auto RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.
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Report No. : FR230625004B

UNII-5 5925~6425MHz Band Edge @ 3m

ANT

Single carrier 40M CHO3 5965MHz

16Tx

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0| escon it ke 1100|
sl o1 J——
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70.0| 4+ 70.0| —
i Ao s0d e pm
500] 50| M
P Aoprirdeane
B e L T
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL Condition PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
o o
oyl %01
w0
o. 70| - | avewmm 6]
i wd |
soof 50| — T wv\,// A
400 400 //J‘Nv
300 300
209
B e L L Y
Site 03CH02-CA Site 03CHO2-CA
Condition AV6_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Report No. : FR230625004B

UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Single carrier 40M Full CH43 6165MHz

16Tx

Horizontal

Vertical

el (dBuVim)

Date: 2023.07-12
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: FR230625004B

UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Single carrier 40M Full CH91 6405MHz

16Tx

Horizontal

Vertical

Avg.
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UNII-5 5925~6425MHz
Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

UNII-5 5925~6425MHz Band Edge @ 3m

ANT Multiple carrier_contiguous 40M+40M CH03+CH11 5965M+6005MHz

16Tx Horizontal Fundamental
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A (@BuVim)

- I
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Condition  : AV6_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.
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UNII-5 5925~6425MHz Band Edge @ 3m
ANT Multiple carrier_contiguous 40M+40M CH03+CH11 5965M+6005MHz
16Tx Vertical Fundamental
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UNII-5 5925~6425MHz Fundamental @ 3m
ANT Multiple carrier_contiguous 40M+40M CH43+CH51 6165M+6205MHz
16Tx Horizontal Vertical
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e LT I T Reliane| I
60.0 | 60.0| MW “M"w«
50| s 500| e
A0t 400 b
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
o
wd by
] m
o
wd | — w | Je
500 e 509 7
400 F//J"w 400 //_/_,,—/\"/
3007 3000
g
Site 03CHO2-CA Site 03CHO2-CA
Condition AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition /AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL
e ROVIOD0EORS 2 VEWODORS S SWTcte
Avg.
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UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH83+CH91 6365M+6405MHz

16Tx Vertical
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz
Multiple carrier_non contiguous 40M+40M (Band Edge @ 3m)

UNII-5 5925~6425MHz Band Edge @ 3m
ANT Multiple carrier_non contiguous 40M+40M CHO03+CH91 5965M+6405MHz
16Tx Horizontal Fundamental
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz Band Edge @ 3m
ANT Multiple carrier_non contiguous 40M+40M CH03+CH91 5965M+6405MHz
16Tx Vertical Fundamental
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Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL Condition PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 - 5925~6425MHz
Single carrier 40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Single carrier 40M CHO3 5965MHz
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Single carrier 40M CHO3 5965MHz

16Tx Horizontal Vertical
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Single carrier 40M Full CH43 6165MHz

16Tx Horizontal Vertical
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : PEAK(UNIT)_GE 1m SHF_HORN_841_220912 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Single carrier 40M Full CH91 6405MHz

16Tx Horizontal Vertical
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m
ANT Single carrier 40M Full CH91 6405MHz
16Tx Horizontal Vertical
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M CH03+CH11 5965M+6005MHz

16Tx Horizontal Vertical
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M CHO03+CH11 5965M+6005MHz
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Condition  : AV6(UNTT)_GE Im SHF_HORN_841_220912 VERTICAL

TEL : 408 9043300

Page Number

: D19 of D52



ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M CH43+CH51 6165M+6205MHz

16Tx Horizontal Vertical
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Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m
ANT Multiple carrier_contiguous 40M+40M CH43+CH51 6165M+6205MHz
16Tx Horizontal Vertical
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Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M CH83+CH91 6365M+6405MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m
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Condition  : AV6(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
-
oo oo
s s
e
00 AVG(UN_GE| 00 AVG(UNI_GE|
by by
40,0} B s L 40,0~ ==
-
Site 03CH02-CA Site 03CH02-CA
Condition  : AV6(UNII)_6E 1m SHF_HORN_841_220912 HORIZONTAL Condition  : AVE(UNII)_6E 1Im SHF_HORN_841_220912 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-5 5925~6425MHz
Multiple carrier_non contiguous 40M+40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_non contiguous 40M+40M CHO03+CH91 5965M+6405MHz

16Tx Horizontal Vertical
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Condition  :PEAK(UNIT)_6E 1m SHF_HORN_841_220912 HORIZONTAL Condition  : PEAK(UNII)_6E Im SHF_HORN_841_220912 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-5 5925~6425MHz Harmonic @ 3m
ANT Multiple carrier_non contiguous 40M+40M CH03+CH91 5965M+6405MHz
16Tx Horizontal Vertical
] m
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40| e I—— 40| e —————
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz
Single carrier 40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Fundamental @ 3m

ANT Single carrier 40M CH119 6545MHz
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Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

Condition  :PEAK(UNIT)_6E 3m HORN_02140_230109 VERTICAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Fundamental @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Single carrier 40M Full CH181 6855MHz

16Tx

Horizontal

Fundamental

Peak
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Single carrier 40M Full CH181 6855MHz

16Tx
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RBW:1000.000KHz VBW:0.010KHz SWT:Auto

. oo 20230710 o s 20230710
1509 100 -
1) 100
wnd nd
109 100
s e deant ot s —
S I
700 Y 700 J
504 0 S . 50| WWNM ssemitnt
o o nppi
P 100
300 300
209 209
109 109
T TR T e To00 Todi o T TR TR 7aks O SRS
Foarcr eyt
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL Condition PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
. oo 20230710 i one 20230710
1509 1300
10 100 :
g nd
10 100
%0 %09
w0 w01
709 A s ot 709 ~ I—
oY NG mJ Ak
500 500 —
00| 00| IS o
e
300 300
20 209
100 100
T R TR TG To00 TodTToR TR TR TR 7aks . 05
reaweny ) sy iy
Site 03CH02-CA Site 03CHO2-CA
Condition AV6_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Fundamental @ 3m

ANT Multiple carrier_contiguous 40M+40M CH119+CH127 6545M+6585MHz

16Tx Horizontal Vertical

oate: 20230711 ) @Bovim) oate: 20230711
130 130
1200 1200
) o)
1004 1004
a0 _ " o0 _ -
S 1Nl i S e S 1N el e S e R
700 700
s RPN 00 o |
500 MM 500 MWMMM Ao 1
PPN e bttt |
0 0
300 300
204 204
100 100
o0 2o0m 5000, 0. 5000 w00 o0 o0 w0 2om. 5000, 0. D w000 T w00
requency (M) requency ()
site 03cHO2-CA site 03cHo2-CA

Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL

Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

— vae 2025071 I o 2025071
1300 1300
1200 - 1200 s
o) o)
1000 1000
%00 %09
s s
700 v s 700 avoun, s
S T = 1E gl e I 3
504 e 500 !
400 e mnw/ﬁ’”’ 1
JDOM 30.0]
204 204
109 100
e ewo e 7w am e aw  ewo e 7w am
Hreauency iz Hreasency iz
site 03¢H02-CA site 03¢H02-CA

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M Ch147+CH155 6685M+6725MHz

16Tx Horizontal

Vertical

el GBuvim) Date: 2023.07-11 ) @Buvim) Date: 2023.07-11
1300 ; 1300)
1200 1200 2
1100 1100
1000 1000
904] PEAUN.SE 900] PEAKUMY.5E
S W I EI R I
700 0.0/ —
60.0) |
50 e —
Y PR s
300
200
100|
w00 2000 5000 o 5000, 5000 7000 00 w00 2000 5000 o 5000 5000 7000 000
Frequency (WHz) Frequency (WHz)
Site 03CHO2-CA Site 03CHO2-CA
Condition  : PEAK(UNII)_GE 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNII)_GE 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto BW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
el GBuvim) Date: 2023.07-11 2 @Bwvim) Date: 2023.07-11
1300 1300
1200 1200
1100 1100
1000 1000
50| 50|
500 500
700 Avorun, s 700

400 /_/_f—/‘

00f =

ST

3

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

200
10.0]
000 2000, 3000, 4000 5000, 5000. 7000. 8000
Frequency (MHz)
Site 03CH02-CA
Condition  : AV6(UNIT)_GE 3m HORN_02140_230109 HORTZONTAL

Y T g N W g e

Ve

. JE
400
BN
300]
200
10.0]
000 200, 3000. 4000, 5000. 5000, 7000. 8000
Frequency (MHz)
Site 03CH02-CA
Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Band Edge @ 3m
ANT Multiple carrier_contiguous 40M+40M CH173+CH181 6815M+6855MHz
16Tx Horizontal Fundamental

T Reliane| I
ki wd —
g PO et

Site 03CHO2-CA Site 03CHO2-CA

Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak

s0q

wog wog

wd wd

g

; wl T M

el - ]

s00) _— s00) e

40.0| 40.0| r——/_/\/\/\NV

300 :mo”'_’_/_/l

d

Site 03CH02-CA Site 03CHO2-CA

Condition AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition 'AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL

L0008 VoW 0 OLORs i WAt L0000k 1 VoW 0BTk W
Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT Multiple carrier_contiguous 40M+40M CH173+CH181 6815M+6855MHz

16Tx Vertical Fundamental

el (dBuVim) Date: 2023.07-10

A (@BuVim) Date: 2023.07-10

|
0.0l 110.0]
.

S WP

o0 i o0 M A S——
50 500 e
IITRIE S

400 100

300 300

200 200

100 100

705 6ad0. GBS0 6920 6960 7000 700 7080 7120 Ti60. 7200 7245 o0 2000 3000 000 7000 000

0 5000,

Frequency (MH2) Frequency (MHz)

Site 03CH02-CA

Condition  : PEAK_BE(UNIT)_G6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site 03CH02-CA
Condition : PEAK(UNTT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (@Buvim) Date: 202307-10 A @Buvim) Date: 2023.07-10
1300] 1300]

1200] 1200]

110 110

1000 1= 1000]

90| 909

80 800

00| AVG_ Bewn 6t

700 _ Ve
0| 600 5

500 500 M

400 4. nr-_/_/_/—/——/

300]

300]
200 200
10.0] 10.0]
795 6840 6880 6920 6960 7000 7040 7080 7120 7160 7200 7245 000 200, 3000. 4000, 5000. 5000, 000 8000
Frequency (MHz) Frequency (MHz)
Site 03CHO2-CA Site 03CH02-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL

Condition  : AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz
Multiple carrier_non contiguous 40M+40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Band Edge @ 3m

ANT Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz

16Tx Horizontal Fundamental

Date: 2023-07-10 A (@Buvim)

Date: 2023-07-10

1300
1200

- 120.0/ 1
- -
s JHIIT = M

S N
2 - RGeS =g

500 Mww
400] 400
309 309
200] 200]
100 100
055900, 100, 300, 500 &700. e9ts 000 2000, 3000. 000, 5000. 000 00, 000
Freauency (Miz) Frequency (MHz)
site 03CH02-CA site 03CH02-CA
Condition  :PEAK_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL Condition  : PEAK(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
A dBuvim) Date: 202307-10 A (dBuvim) Date: 20230711
1300] 1300]
1200] 1200]
12
1100 1100
1000] 1000]
909 909
s00] s00)

700] 700] avaun,_ee|

W N “ZJJ_MJ W U/U Mol

400 400 /\/_,/—/‘/"JN
300] O S
200 200
100] 100]
055900, 100, 5300, 700, G915 000 200, 3000, 4000, 501 5000, 7000, 5000
Frequency (Miz) Frequency (Miz)
site 03CH02-CA site 03CH02-CA

Condition  : AV6_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

Condition  : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHZ SWT:Auto

RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz

16Tx Horizontal Fundamental

A (@BuVim) Date: 2023.07-10

90| ) PEAK_BEUN._6E]

1
s L\WWMW ",

10.]

485 500, &700. 800. 5900. 7000. 700, 72007245
Frequency (MH2)

Site 03CH02-CA

Condition : PEAK_BE(UNTT)_6E 3m HORN_02140_230109 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

el (dBuVim) Date: 2023.07-40
130.0]
1200]
1100
1000]
90.0f !
l
709 | | b scann ¢
wl N :
s0.0)
400
300
200)
100
5485 5600, 700, 5800 5000, 7000, 7100, T200.7245
Frequency (MHz)
Site 03CHO2-CA

Condition  : AV6_BE(UNIT)_6E 3m HORN_02140_230109 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz

16Tx

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1200| 1200| —2
P P —
LW I
M ot
s o i Snind
500) 50 g g
GE— e iy
Site 03CH02-CA Site 03CH02-CA
Condition  : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 VERTICAL Condition  : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
RRBW:1000.000KHz VBW:3000.000KHz SWT:Auto BW:1000.000KHz VBW:3000.000KHz SWT:Auto
o b oo ooy [
o0
10,0/ 1100/ 1
s o
g g
o
=" - =
g g
400 400 M/_/_/r———/—’\
. .
E— O
Site 03CH02-CA Site 03CH02-CA
Condition  : AV6_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL Condition  : AV6(UNII)_6E 3m HORN_02140_230109 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz

16Tx Vertical Fundamental
wd et o
60.0f Ik“f«.}mmwwvﬁ
g
Site 03CHO2-CA
Condition PEAK_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL
'RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left Blank

Avg.

1300
1200
1100

00|
o0

T
100
s0d i
s
| | hvs_sewn ot
4 1
N
N N A

500 ——
400)
300
200
109
Gags 5600, 700, 5800 900, 7000, 700 72007245
Freauency (MHz)
Site 03CHO2-CA
Condition  : AV6_BE(UNII)_6E 3m HORN_02140_230109 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz
Single carrier 40M (Harmonic @ 3m)

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Single carrier 40M CH119 6545MHz

16Tx Horizontal Vertical

Date: 20230713

Date: 20230713

1300 1300
1200 1200
1100 1100
1000 1000
90| 900 ‘
T T ek o a0
70| 70| i
=i fHH =p H— o wafffHHH L R
50| 4 P A 50| ot e
R ek B e
00| gt Ao 400 R
G o™
300| 300|
200 200
100] 100]
600 11000, 13000, 5000.17000. 18000, 21000, 2300, 25000 27000.29000. 31000.39000.35000. 57000, 40000 000 11000, 13000.15000. 17000, 19000.21000. 25000, 25000, 2700, 29000, 51000.33000. 35000, 37000, 40000
) Frequency (Wiz)
site 03CHO2-CA site 03CHO?2-CA
Condition : PEAK(UNIT)_GE m SHF_HORN_841_220912 HORIZONTAL Condition

PEAK(UNTT)_6E im SHF_HORN_841_220912 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Single carrier 40M CH119 6545MHz

16Tx Horizontal

Vertical

38.6G
~40G
Avg.

o o
wd
4 e e e o HH o=
P p
00| e e 400| [ SR S G
Site 03CHO2-CA Site 03CHO2-CA
Condition AV6(UNTI)_6E 3m HORN_02140_230109 HORIZONTAL Condition /AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
oo
o e
o o
]
00 AVG(UN G| 00 AVG(UN_6E|
o y
A e T I I e e A e T e e T
o
Site 03CHO2-CA Site 03CHO2-CA
Condition AV6(UNTI)_6E 1m SHF_HORN_841_220912 HORIZONTAL Condition AAV6(UNIT)_6E Im SHF_HORN_841_220912 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Single carrier 40M CH147 6685MHz

16Tx Horizontal Vertical

) aBvim) Date: 20230743 ) aBovim) Date 20230743
1300 1300

1200 1200

o) 1)

1000 1000

a0l a0 ]

sel- - JHIH T - ool =l HH Y et
70

00|

atff LT ft dud mafHPTH L &

0N,
o0 i Al WWM/ ol e M P
409 e

400 ettt et
300] 300]
200 200
10.] 100]

/0 11000.13000.15000.17000. 19000.21000. 23000, 25000, 27000.2000. 31000.33000. 35000, 37000, 40000
y (MH2)

100011000, 13000, 15000.17000. 19000. 21000. 23000.25000.27000.29000. 31000.33000.35000. 37000, 40000
)
Site 03CHO02-CA Site 03CH02-CA

Condition : PEAK(UNTT)_G6E Im SHF_HORN_841_220912 HORTZONTAL Condition : PEAK(UNTT)_GE 1m SHF_HORN_841_220912 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m
ANT Single carrier 40M CH147 6685MHz
16Tx Horizontal Vertical
] m
s
\ e e e a \ o=
o o
WO | 400f e ——— |
Site 03CHO2-CA Site 03CHO2-CA
Condition AV6(UNTI)_6E 3m HORN_02140_230109 HORIZONTAL Condition /AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
Avg.
o
wd by
] w.,
o
00 AVG(UN_GE| 00 AVG(UNI_GE|
o o
B S B e e A e T T T
o
Site 03CHO2-CA Site 03CHO2-CA
Condition AVG(UNIT)_6E Im SHF_HORN_841_220912 HORIZONTAL Condition /AV6(UNII)_6E Im SHF_HORN_841_220912 VERTICAL
Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Single carrier 40M Full CH181 6855MHz

16Tx Horizontal Vertical

) o) Dater 20230713 ) @Buvim) Date: 20230713
1200 1200
1200 1200
o) 00|
1000 1000
a0 Y \
il T N ek e 7 ) Tl
704 704 ‘
w1 ] A o - p i o
e A
00 o 509 = M_/JM“«»W
400 ISP 104 AMPNIRIRE B2 L
304 304
204 209
100 100
7700, 3000.6006-17000. 16000 21000.23000.25000. 27000 29000, 31000.33008-35000.37005. 40000 00 F1000.13050. 6000.17005 8000.21000. 23000, 25000. 27000 20000, 31000-3300.35008 37000, 40000

Frequency (MH2) Frequency (MHz)

Site 03CHO02-CA Site 03CH02-CA
Condition : PEAK(UNTT)_G6E Im SHF_HORN_841_220912 HORTZONTAL Condition : PEAK(UNTT)_GE 3m HORN_02140_230109 VERTICAL

Peak

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Single carrier 40M Full CH181 6855MHz

16Tx Horizontal Vertical

I - P T T e e
oo S 00| e [ S —
Site 03CHO2-CA Site 03CHO2-CA

Condition  : AV6(UNIT)_GE 3m HORN_02140_230109 HORTZONTAL Condition  : AV6(UNIT)_GE 3m HORN_02140_230109 VERTICAL

10.6G
~18G
Avg.

el (BuVim) Date: 20230743 A (aBuVim) Date: 2023.07-43
130.0] 1300]
1200] 1200]
1100 1100
1000] 100]
90.0f 90|
s0.0) s0.0)
700] 00|
ooq) AVG(UN)_6E| ool AVG(UN_6E|
s0.0f s00f
Y e I A S B e | Y I R e e T
300 300
200) 200
100 100)
8600 38900, 39100, 39300, 39500, 39700, 40000 8600 38900, 39100, 39300, 39500, 39700, 40000
Frequency (MHz) Frequency (MH)
Site 03CHO2-CA Site 03CHO2-CA

Condition  : AV6(UNIT)_GE Im SHF_HORN_841_220912 HORTZONTAL Condition  : AV6(UNTT)_GE Im SHF_HORN_841_220912 VERTICAL

38.6G
~40G
Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M CH119+CH127 6545M+6585MHz

16Tx Horizontal Vertical

Date: 20230713

Date: 20230713

1300
1200
1o
1000

90|

00 ﬂnr Hm ’_‘ ’7 ’7 Pt[mmu,sr ""Z —‘”7 H—H ‘_‘ ’7 H\ P[[K«unuws[

700

R S e e R, T e

- . s sl
400 R 400] e A
300 500
200 200
100 100
366 1060 13000 150007000, 6000 21000 3000 2500027000 290003000 33000 3500657006, 40000 00 70003000 1506017000, 190002100 3000 25000 21000 29000 5100039000 5000 57000, 40000
Freauency OWie Treauency OWie
site 03cH02-CA site 03CH02-CA
Condition PEAK(UNIT)_6E Im SHF_HORN_841_220912 HORIZONTAL Condition

PEAK(UNTT)_6E im SHF_HORN_841_220912 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH119+CH127 6545M+6585MHz

16Tx

Horizontal

Vertical

38.6G
~40G
Avg.

o o
wd
4 e e e o HH o=
P p
B N — L ; BN IS - -
Site 03CHO2-CA Site 03CHO2-CA
Condition AV6(UNTI)_6E 3m HORN_02140_230109 HORIZONTAL Condition /AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
10.6G
~18G
Avg.
oo
o e
o o
]
00 AVG(UN G| 00 AVG(UN_6E|
o y
B AT e =S
o
Site 03CHO2-CA Site 03CHO2-CA
Condition AV6(UNTI)_6E 1m SHF_HORN_841_220912 HORIZONTAL Condition AAV6(UNIT)_6E Im SHF_HORN_841_220912 VERTICAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT Multiple carrier_contiguous 40M+40M Ch147+CH155 6685M+6725MHz

16Tx Horizontal Vertical

A @Buvim) Date: 2023.07-13 A 9Buvim) Date: 2023.07-43
1300 1300)

1200 1200

1100 1100

1000 1000

90| 90| ]

waflf -1 LI U ds =l Y U1 dds
700 700 ‘

wi[[[1 ] L] T wa[[[] [Lfl -
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9000, 13000.5000.17000. 79000.1000. 23000.25000.2700. 29000, 31000, 330035000, 37000, 40000 00011000, 13000.15000. 17000, T9000.21000. 23000.25000. 27000, 29000, 31000, 33000. 35000, 37000, 40000
Frequency (WHz) Frequency (WHz)

Site 03CHO2-CA Site 03CHO2-CA
Condition  : PEAK(UNII)_GE Im SHF_HORN_841_220912 HORIZONTAL Condition  : PEAK(UNII)_6E Im SHF_HORN_841_220912 VERTICAL

Peak

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230625004B

UNII-7 6525~6875MHz Harmonic @ 3m
ANT Multiple carrier_contiguous 40M+40M Ch147+CH155 6685M+6725MHz
16Tx Horizontal Vertical
] m
s
\ e e e a \ o=
o o
w0l S ——— 400| T S B———
Site 03CHO2-CA Site 03CHO2-CA
Condition AV6(UNTI)_6E 3m HORN_02140_230109 HORIZONTAL Condition /AV6(UNIT)_6E 3m HORN_02140_230109 VERTICAL
Avg.
o
wd by
] m
o
00 AVG(UN_GE| 00 AVG(UNI_GE|
o o
BT e i S e e B o I B S e
o
Site 03CHO2-CA Site 03CHO2-CA
Condition AVG(UNIT)_6E Im SHF_HORN_841_220912 HORIZONTAL Condition /AV6(UNII)_6E Im SHF_HORN_841_220912 VERTICAL
Avg.
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UNII-7 6525~6875MHz Harmonic @ 3m
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UNII-7 6525~6875MHz Harmonic @ 3m
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UNII-7 6525~6875MHz
Multiple carrier_non contiguous 40M+40M (Harmonic @ 3m)

UNII-7 6525~6875MHz Harmonic @ 3m
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UNII-7 6525~6875MHz Harmonic @ 3m
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Emission below 1GHz

WLAN 6GHz (LF @ 3m)
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Appendix E. Duty Cycle Plots

<Single Carrier>
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